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Notes for using this parts book

This book was prepared based on information available in March 2000.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted fine {7 .

-

ol

If the symbol 3 is found in the “Parts No.” column, refer to the Different parts

list, gauge parts list on page 72~81.
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Méarz 2000.

Modellanderungen sind vorbehalten.

P . ——

Die Teile, die als kompletter Satz geliefert werden, sind mit einer !____!

gestrichelten Linie umrandet.

Dieses Zeichen ¥ in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Zubehdrliste, Lehrenliste auf Seite 72~81.
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’aprés les renseignements valables au mois de Mars 2000.

Les pieces peuvent étre sujettes & des modifications sans préavis.
Les piéces fournies en tant qu‘assemblages complets sont encadrées avec un trait

.

pointillé !____!.

- Si le symbole 3 se trouve dans la colonne “Parts No. (N°de piece)” veuillez la

vous référer a la liste des pieces accessoires, liste des Piéces decartment annexe

page 72~81.
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basdndose en los datos de que se disponia en marzo
2000.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

-y

punteada | ____I.
De haber un simbolo ¥ junto al “Parts No. (Numero de Pieza)”, habra que mirar la
Lista de piezas accesorias, lista d'ePiezas de calibradores de la pagina 72~81.
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A . EH4BIE/ Machine body / Maschinengehause / Corps de la machine / Cuerpo de Ia maquina

< B431E,B432E,B433E R

/ For B431E,B432E & B433E > 10 16 1
22-
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A . EBEI1R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE QTY Elxo NAME OF PARTS R
4 104450109 6Lt 8 RUBBERCAP, 8
5 140392009 1|Fr107% OIL CAP
6 117934009 1|d 4135 RUBBER CAP, 13.5
7 140392009 2|+ 172 OIL CAP
10 104450109 2|doa+trs RUBBER CAP, 8
11 104443009 1|4t 155 RUBBER CAP, 155
12 537915009 1Ry FRIS=—R BED COVER, R
13 537916109 1fRy hAnR—L BED COVER, L
14 106629002 Bl Aiiasy SCREW, SM4.37
15 107093002 2|y Ax¥a37 SCREW, SM4.37
16 $23337009 1{dat185 RUBBER CAP, 18.5
< B430E,BA31E,B432EA > < For BA30E, B431E & B432E >
17-1 S49960009 HIEEE£-8- FACE PLATE ASSY
17-1-1 549961009 HEPEE ] FACE PLATE
17-1-2 549962000 R RVE S FLAE R PACKING
17-1-3 117934009 1T 4at2135 RUBBER CAP, 13.5
<BA433ER > < For B433E>
17-2 551457009 1|41 543367 3 FACE PLATE ASSY, ;433E
17-2-1 551458009 142 1 2433E FACE PLATE, ;433E
17-2-2 S49962000 IEREEE- FALE 5P PACKING
17-2-3 117934009 H3at 135 RUBBER CAP, 13.5
18 060670812 3|/% > F357-40X8 SCREW, BIND SM3.57-40X8
< B430E,B431E,B433E, < For BA30E,B431E,B433E & Export of B432E >
BA32E#H H >
22-1 152842059 TlAdhvHhn—oz3 SHUTTLE RACE COVER ASSY
<B432EEXR A > < For Japan only of B432E >
22-2 S49681009 HEarwhn—-o3cC SHUTTLE RACE COVER ASSY, C
23 145480101 2|5 2635 SHOULDER SCREW, SM6.35
24 109239002 2{F 2 RixHFHR WASHER, WAVE SPRING
25 S$37920009 1jF o ErhiN-— THREAD TAKE-UP COVER
26 062680612 1|+~ 24.37-40%6 SCREW, PAN SM4.37-40X6
28 520164009 1|dat13 RUBBER CAP, 13
29 150592009 21d46+186 RUBBER CAP, 16
30 104821009 1|dat105 RUBBER CAP, 10.5
KX 544010009 1|d4€115 RUBBER CAP, 11.5
33 542227009 11404 kMG-3 RUBBER CAP, MG-3
< B431E,B432E,B433EA > <For B431E,B432E & B433E>
200 549999101 1NF71H=—FH-F FINGER GUARD
201 011679312 2| ARXVASTES SET SCREW, (FT) SM3.57
920 544629001 1jEv—% LABEL, E
118-v30-050




B. L#h - $H#EB8{% / Upper shaft and needle bar mecha

nism / Obere Welle und Nadelstangenvorrichtung /
Mécanisme de arbre supérieur et barra & aiguille / M

ecanismo del eje superior y la barra de aguaja

20 21
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B. LB -5t{%EB8{% / Uppershaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung /
Mécanisme de arbre supérieur et barra 4 aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO, CODE QTY Er A NAME OF PARTS R
1 S49688001 1o UPPER SHAFT
2 545147101 15970y res CRANK ROD ASSY
2-1 144712001 2|04 %476 SCREW, SM4.76
3 549582001 W DO 2 A% 0F BUSH, F; U-SHAFT
4 549583001 1NASZr¥H2 WASHER, THRUST
5 014780622 1FFrAFT6357HK3 SET SCREW, SOCKET (CP) $M6.35
6 140726000 197 sox820Mm BUSH, M ;U-SHAFT
7 072630260 2|N7 ) »Fe302vv BALL BEARING, 6302vVV
8 116920001 1Foudsasapryay RING, THRUST
9 048150142 T bAPY 2 35¢15 RETAINING RING, EXTERNAL C15
10 S49686001 HF=UCr 3 PULLEY ASSY, C
11 533683002 2(72 % b A7 H 259594 SET SCREW, (CP) SM5.95-28X 14
12 549584000 HyUurtos5s 4D THREAD TAKE-UP CRANK, D
13 100250001 MNP ARTD714 SCREW, SM7.14
14 014770622 21FF b AR TEITTRE SET SCREW, SOCKET (CP) SM6.35
15 123006001 1[b2AF V6359 HR SET SCREW, (CP) SM6.35
16 549585001 1InUEsLh73 THREAD TAKE-UP LEVER ASSY
16-1 549587001 HFrE vy THREAD TAKE-UP SUPPORT
16-2 549588001 1|7ExFry THREAD TAKE-UP LEVER
16-3 547091001 1ForELyHI s SUPPQRT SHAFT, ;T/TAKE-UP
16-4 549589001 AV E a2 B PR NEEDLE BAR CRANK
16-5 145465001 13223570 SCREW, SM3.57 L
16-6 549689001 E EAYR: Chs AP B CONNECTING ROD, ;N-BAR
16-7 537926101 IR EAYPE: i B NEEDLE BAR CLAMP
16-8 062680812 1|F~23437-40%8 SCREW, PAN SM4.37-40X8
16-2 1477771000 2l==Fh~F s NEEDLE BEARING '
17 014780622 1|7+ b AxT6357H 2 SET SCREW, SOCKET (CP) SM6.35
18 102630001 AN E: e v o i K o B4 SLIDE BLOCK, ;N-BAR GUIDE
19 549593000 1RSI FLFr NEEDLE BAR GUIDE
20 100242003 2| AR 357 SCREW, SM3.57-40X5
21 155578000 2|d4at7.2 RUBBER CAP, 7.2
22 152240101 1[nFa NEEDLE BAR, A
23 144458001 1|7aw Y% bARXIIST SET SCREW, SM3.57-40X4.5
24 152242001 HRVES-EE-F; BUSH, U ;N-BAR
25 152243001 BAVE B & 9] BUSH, D ;N-BAR
26 ¥ 1122 NEEDLE
118-V30-123



C1. X U P / Feed mechanism / Transportvorrichtung / Mécanisme de | éntainement /

Mecanismo de la alimentacion

< B433ER / For B433E >
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C1.:& ") B3R/ Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement /

Mecanismo de la alimentacién

REF.NO. CODE  |[qQ'TY ELAt NAME OF PARTS RWVE

< B430E,BA31E,B432ER > <For B430E,B431E & B432E>

1-1 $37930101 1x#oULr—%s X-FEED LEVER ASSY

1-1-1 537931001 1|xt o0 Ls= X-FEED LEVER

1-1-2 153041001 HERET DTS-k 2] SLIDE BLOCK ASSY, ;T-LENGTH

1-1-3 151602002 1]+ % 23437 SET SCREW, SM4.37-40X6

1-1-4 153924001 17z FELT

1-1-5 108802001 1|4 3 £ E4axa WICK, 4X4 L =250

1-1-6 537932101 NERDE =1 FEED CAM ROLLER

1-1-7 $37933001 == ROLLER SHAFT

1-1-8 014760622 117+ b X% 5595 SET SCREW, SOCKET SM5.95
<B433ER > <For B433E>

1-2 $53113001 1x 7 UL —433%7 3 X-FEED LEVER ASSY, ;433

1-2-1 537931001 1 xt o uLr— X-FEED LEVER

1-2-2 $53114001 HECDE RO Pr P P GUIDE SHAFT ASSY, ;F-BRACKET

1-2-3 151602002 1| r x 2437 SET SCREW, SM4.37-40X6

1-2-4 108802001 1}% 3 £ Tax4 WICK, 4X4 L = 250

1-2-5 537932101 HELDETR=1- FEED CAM ROLLER

1-2-6 $37933001 =272 ROLLER SHAFT

1-2-7 014760622 1|7+ k223595 SET SCREW, SOCKET 5M5.95

2 $37934001 XA 2 U Liri— a2 BUSH, ; X-FEED LEVER

3 183493001 HER D PV P ] SET SCREW COLLAR ASSY

3-1 509212001 1€y rp5— SET SCREW COLLAR

3-2 101706001 2| r 2 & 633 SET SCREW, SM&6.35-40X5.5

4 $37935101 N E AV ITAT ] Y-FEED LEVER ASSY

4-1 $37936101 y#% ULsn- Y-FEED LEVER

4-2 $37932101 HETDF ¥S=1= FEED CAM ROLLER

4-3 $37933001 U EI=P2 ROLLER SHAFT

4-4 014760622 17+ r x5 505 SET SCREW, SOCKET $M5.95

6 014760622 17+ r 22595 SET SCREW, SOCKET SM5.95

7 152760051 HEEE T2 VERTICAL FEEDING LEVER SHAFT

8 048180142 1frx7v4avcrs RETAINING RING, EXTERNAL C18

9 152756001 2|25 2 ¥ H %18 WASHER, THRUST 18

10 014760622 1|7+ 2% U595 SET SCREW, SOCKET $M5.95

11 $37937001 UEZDE VALY SAN FEED CAM BRACKET

12 $37938001 HELDE VA FEED CAM, X

13 014760622 2|7+ b+ A2 Y5895 SET SCREW, SOCKET SM5.95

14 $37939001 1|havy CAM SHAFT

15 048060342 1|k % 7E6 RETAINING RING, E6

16 070688850 2{% v v resszzng BALL BEARING, 688ZZNR

17 $37940001 2{rxx 2y POSITIONING PIN

18 062681012 2|3 ~3437-40x10 SCREW, PAN SM4.37-40X10

19 $37937001 Nt7VHLTS3HY FEED CAM BRACKET

20 $37941001 NEXDE IR FEED CAM, Y

21 014760622 27+ r 225095 SET SCREW, SOCKET SM5.95

22 537939001 HEFE CAM SHAFT

23 048060342 1|~ X 7E6 RETAINING RING, E6

24 070688850 2|& v ¥4 % 46882ZNR BALL BEARING, 688ZZNR

25 $37940001 2/1FxaEL POSITIONING PIN

26 062681012 2|+~ 24374010 SCREW, PAN SM4.37-40X10
<B430E,B431E,B432EH > <For BA30E,B431E & B432E>

27 $37942000 2[nyFUL o nTs COUPLING HUB, 8

28 $37943000 2y FusonTess COUPLING HUB, 6.35

118-v30-202



C1 .32 Y B3f% / Feed mechanism / Trans
Mecanismo de la alimentacién

portvorrichtung / Mécanisme de I'éntainement /

16

15 @/E@\

< B433ER / For B433E >

33 30

QuEes

i,

T 35 ‘\
27 30 2928 30 36

gy
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C1.1£) FA1& / Feed mechanism/ Transportvorrichtung / Mécanisme de I‘entrainement /
Mecanismo de la alimentacién

REF.NO. CODE a1y Ev X1 NAME OF PARTS RV
<B433ER > <For B433E>

27 $37942000 | 4|hvFULsaTs COUPLING HUB, 8

29 $37944000 | 2|pvFuLTas—4 SPACER, COUPLING

30 014760622 | 8|7+ h %2595 SET SCREW, SOCKET $M5.95

33 $49590001 | 2|#zuxrs i e HOME POSITION DOG

34 060300512 | 2|12 Fvaxs SCREW, BIND M3X5

35 S49683001 | 2j#r7>t¥—rUYsc1&  |SETTING PLATE, ;H-SENSOR

36 062680612 | 2|+ ~2437-20%6 SCREW, PAN SM4.37-40X6

49 $23337009 | 1[d4+>185 RUBBER CAP, 18.5
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C2. U BAGE (B430E Markll

)/ Feed mechanism (B430E Mark ] } / Transportvorrichtung (B430E Marklil) /
Mécanisme de ["éntaine

ment (B430E Mark I} / Mecanismo de la alimentacion {B430E Mark )

I@
37-10—8

37-9

T TR S—— ——— ————— D— — e} it mrern iy e
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C2. = [/ BA{R (B430E Mark1l )/ Feed mechanism (B430E MarkIl) / Transportvorrichtung {B430E MarkII ) /
Mécanisme de l'entrainement (B430E MarkII } / Mecanismo de la alimentacién {B430E MarkII)

REF.NO., CODE |a7Ty Bl X o NAME OF PARTS RVY
5 152759001 UEEE AN L] TACK WIDTH FEED SHAFT
31 537945051 HERLE-E A% 2 L FEED BAR GUIDE PLATE
32 145318001 Blirxixia37 SCREW, S\M4.37
37 ¥ HAHresez WORK CLAMP ARM ASS5Y
37-1 549592000 I ES T WORK CLAMP ARM
37-2 537949001 HAHITFLI/A—R LEVER, R ; W-CLAMP
37-3 537950001 1A¥THFLi—L LEVER, L ;W-CLAMP
37-4 $34839001 HWAY I FLH~Ts LEVER SHAFT
37-5 116629001 2[¥AHx WASHER
37-6 048050342 2]+ X 7ES RETAINING RING, ES
37-7 014760622 1|7F+ b AxT595 SET SCREW, SOCKET SM5.95
37-8 W tA¢T 7R WORK CLAMP, U-R
37-9 - 1 AHITF UL WORK CLAMP, U-L
37-10 152783001 2IAYIFLFHI 454 WORK CLAMP GUIDE BRACKET, A
37-11 152784001 TAY I P AT 1 %8 WORK CLAMP GUIDE BRACKET, B
37-12 107038003 4143 % 3357 SCREW, FLAT SM3.57
37-13 S$37951101 2[AYIHF L~ 4 PLATE
37-14 146354001 21 H R WASHER, PLAIN 5
37-15 018500822 2|7+ # ) F5XB BOLT, SOCKET M5X8
37-16 153570001 2AHINET7L+rOVE SPRING GUIDE ROD
37-17 145478101 21824878 SHOULDER SCREW, SOCKET SM4.76
37-18 S48646001 PAER S FIE Y SPRING, D COMPRESSION
37-19 152788000 2lFH TRz HLHy SPACER
37-20 153567000 2|FHTNREHS~ COLLAR
371 156495101 1712 H-H-—k FINGER GUARD
37-22 062671012 2|+ ~33357-40X10 SCREW, PAN SM3.57-40X 10
37-23 $49595001 1[FHITaFHHT I SUPPORT SHAFT, W-CLAMP
37-24 014760622 1|75+ b AR T595 SET SCREW, SOCKET SM5.95
38 152769101 HERAEE ] FEED BRACKET ASSY
38-1 152771000 2{F vV rhLH WASHER
38-2 152773000 ¥ ALFraaian BUSH
38-3 141331001 T#amarFoua BUSH
39 152772001 2|H SPACER
40 071047650 21a09% 25316 BEARING BALL, 3/16
41 025060232 2lesH¥HxrFare WASHER, PLAINM 6
42 017761412 2|# ) +595x14 BOLT, SM5.95X14
43 549355001 BEFUEE PF T3] SCREW, W/SOCKET sM4.37
44 153057101 HEFLEE P EESH SCREW, W/SOCKET SM4.37
45 153035000 1A HITHFITN FELT
46 S49601001 1 #AH4T2FvHT 142 SUPPORT PLATE
47 018400822 2{F7FFIL axs BOLT, SOCKET M4X8
48 071039750 3|asFarysiaz BEARING BALL, 5/32
100 H I ER VRS FEED PLATE
"AFa MR “ OPTION PARTS “
500 541328001 HAYIo AV oFT Y8 WORK CLAMP SET, QC
500-1 541324001 THOCHH I 2 FLNR— 4 WORK CLAMP ARM LEVER SHAFT
500-2 S41325001 2lQCl i~ Lay4x WORK CLAMP LEVER SUPPORT
500-3 541326001 etz FL/i—-R WORK CLAMP ARM LEVER, R
500-4 S41327001 et H T FLai—L WORK CLAMP ARM LEVER, L
500-5 018501022 2| P+ FIRr5X10 80OLT, SOCKET M5X10
500-6 028050242 2| REFHR2S WASHER, SPRING 2-5
500-7 025050232 2|ESHHEFaYS WASHER, PLAINM 5
118-v30-202
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C3. % UB% (B431E Markll) / Feed mechanism
Mécanisme de I"éntainement (B431E Mark in

(B431E Mark ) / Transportvorrichtung (B431E Mark ) /
/ Mecanismo de la alimentacion (B431E Mark|l')

1N

118-V30-202




C3. 32 U BEf% (B431E MarkIl )/ Feed mechanism (B431E MarkIl) f Transportvorrichtung (B431E Mark IT ) /
Mécanisme de I'entrainement (B431E MarkII ) / Mecanismo de la alimentacién (B431E MarkIT)

REF.NO. CODE Q'Y b NAME OF PARTS R
5 152759001 Hrstauss TACK WIDTH FEED SHAFT
31 537945051 NEFLFEN VRS FEED BAR GUIDE PLATE
32 145318001 B[ Axva37 SCREW, S\M4.37
37 - T H I F7 3439 WORK CLAMP ASSY, 431
371 $51849001 1{A¥TeF2 30 WORK CLAMP ASSY
37-1-1 159825100 HAHT S Fas WORK CLAMP, 431
37-1-2 158827001 2{FHT 7T 128 WORK CLAMP GUIDE BRACKET, B
37-1-3 062671212 4|+~ 3J3357-40%12 SCREW, PAN SM3.57-40X 12
37-2 154413001 AT 2FLi—a LEVER, A ;W-CLAMP
37-3 S41230001 1AV I FLii-p LEVER, B ;W-CLAMP
374 154415001 1FH4IFLn—-c LEVER, C ;W-CLAMP
37-5 153944001 =% 4L LEVER SHAFT BUSH
37-6 014760622 1|7+ b A2x3505 SET SCREW, SOCKET SM5.95
37-7 140407002 T H % WASHER
37-8 018500822 17 #+ K bsxs BOLT, SOCKET M5X8
379 014770622 2{PF b ARUB3SYES SET SCREW, SOCKET (CP) SM6.35
37-10 # 1 AHLT 743 WORK CLAMP, ;431
37-11 537951101 1NAHIIFLi-12 PLATE
37-12 140407002 1[¥#H2 WASHER
37-13 018500822 1|7+ # 0 F5xs BOLT, SOCKET M5X8
37-14 159828001 1A N7+ 10YFe SPRING GUIDE ROD, B
37-15 145478101 114> %3476 SHOULDER SCREW, SOCKET SM4.76
37-16 153569001 1|+ HTsi%8 SPRING, B COMPRESSION
37-17 152788000 HER'E9E-F 1 SPACER
37-18 153567000 HEE = Fie-T . COLLAR
37-19 549595001 1AHIIFY TS SUPPORT SHAFT, W-CLAMP
37-20 014760622 1|7+ F A 3505 SET SCREW, SOCKET SM5.95
38 152769101 BEFDE- a8 FEED BRACKET ASSY
38-1 152771000 2|FouFrHH WASHER
38-2 152773000 NEamaLFyeaiai BUSH
38-3 141331001 1|¥z2yx-Fia BUSH
39 152772001 2|h A SPACER
40 071047650 2(a%%am3N6 BEARING BALL, 3/16
41 025060232 2|e3HHE2FII6 WASHER, PLAINM &
42 017761412 2|F I F5.95X14 BOLT, SM5.95X14
43 549955001 ATV RLARY SCREW, W/SOCKET SM4.37
44 153057101 HEFUES ¥ F 37 SCREW, W/SOCKET SM4.37
45 153035000 1FHI9FZINE FELT
46 51088001 1A T FHH+I 1 2431E SUPPORT PLATE
47 018400822 2|7 +HEIN b axs BOLT, SOCKET M4X8
48 071039750 3|aw%arys5i2 BEARING BALL, 5/32
100 3 114015243 FEED PLATE, 431
118-V30-202
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Ca. RUBRMR (B432E Markll) / Feed mechanism {B432E Mark |l
Mécanisme de I'éntainement (B432E Mark 1) / Mecanismo d

}/ Transportvorrichtung (B432E Mark i/
e la alimentacién (B432E Markil)

>

g—218

f@\m 7

2§
4

203

©—45

I\‘, ]

13
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C4 . 3% ') B{% (B432E MarkIl)/ Feed mechanism (B432E MarkII)/ Transportvorrichtung (B432E Mark 11} /
Mécanisme de I'entrainement (B432E Mark II) / Mecanismo de |a alimentacién (B432E MarkII)

REF.NO. CODE  [oTy ELig NAME OF PARTS RM
5 152759001 MNeFFo) e TACK WIDTH FEED SHAFT

31 $37945051 HELE S 37 PP FEED BAR GUIDE PLATE

32 145318001 8l axva37 SCREW, S\N4.37

37 541024100 1Ay T F2 3232 WORK CLAMP ARM ASSY, Z32
37-1 S41025100 1FH 7L —4z32 FRAME, ;WORK CLAMP Z32
37-2 150553001 1[+¥ k595 NUT, SM5.95

37-3 118258001 HR MY FL—232 SPRING, TWIST

374 118256001 12 by FLsi— STOP LEVER

37-5 118257001 1|#.-% Y535 STUD SCREW SM5.95

37-6 118259001 1|#0 ra37 BOLT, SmM4.37

37-7 021680202 14+ k2032437 NUT, 25M4.37

37-8 155562101 14 zaeL-ryr4 WORK CLAMP CARRIER PLATE
37-9 018401622 17ZF+F0raxie BOLT, SOCKET M4X16

37-10 025710232 T|lesyHxFarars WASHER, PLAIN 4.76

37-11 118247001 1155~ COLLAR

37-12 156170001 11435 - COLLAR

37-13 021400102 N+ k13 2s NUT, 1 M4

37-14 155576001 1|#4xT3+anO ROLLER

37-15 155577001 TapssyEriiazs SCREW SM4.76

37-16 025710232 HesH¥HrFa2va76 WASHER, PLAIN 4.76

3717 048040342 T RETAINING RING, E4

37-18 021710212 1+ r23 2476 NUT, 2 5M4.76

37-19 541265001 1FEs o h—IL TP+ 1232 BUTTON HOLE GUIDE, 232
37-20 062761012 2|+ ~2595-28%10 SCREW, PAN SM5.95-28X10
37-21 118248001 1AL FLFFIAasEyr4 STOP POSITION ADJUSTING PLATE
37-22 $41288001 HNAHIFLF 1142232 WORK CLAMP GUIDE PLATE, 232
37-23 118252001 24T FLFARY SCREW

37-24 025710132 2leS¥H2L3naT6 WASHER, PLAINS 4.76

37-25 062681212 2{F~D0437-40X172 SCREW, PAN SM4.37-40X12
37-26 11824700 2|Hh3— COLLAR

37-27 117143001 2|5 %437 SCREW, FLAT M4.37

37-28 118244001 2|# 23595 SHOULDER SCREW, SM5.95
37-29 118249001 1|44 TR WORK CLAMP, R

37-30 118250001 HER >4t WORK CLAMP, L

37-31 S06533001 HAYTFIo YL 443 PRESSER ADJUST PLATE ASSY
37-32 025060232 e H¥H2rF176 WASHER, PLAIN M 6

37-33 018061022 117+ H F6X10 BOLT, SOCKET M6X10

37-34 025710132 1es¥Hryavare WASHER, PLAIN S 4.76

37-35 S41011001 (Ed = R -JPPAEH LEVER

37-36 123882001 1|5 2iiaz? SHOULDER SCREW, SM4.37
38 152769101 HE-DE-Ea-F] FEED BRACKET ASSY

38-1 152771000 PAE SR i DR 4 WASHER

38-2 152773000 2o TUsaden BUSH

38-3 141331001 HEF1 B 30 L] BUSH

39 152772001 2| SPACER

40 071047650 2lavxadne BEARING BALL, 3/16

41 025060232 2leSHHR2AFIYE WASHER, PLAIN M 6

42 017761212 21%F 0 r595x12 BOLT, SM5.95X12

43 S49955001 I EAE & A7 &2 SCREWY, W/SQCKET SM4.37
44 153057101 HEFAEELF 5 SCREW, W/SOCKET SM4.37
45 153035000 1A FITIb FELT

100 $51084001 1% U1 %2432 FEED PLATE, 432

200 155567001 M FHInzFaseyary ADJUSTING SCREW

201 115147001 LRE -V R ko A SPRING, COMPRESSION

202 146994001 AT REFAVLEY SCREW

203 153834001 1FE2 YA IR -HHT HOLDER SUPPORT, ;B-CLAMP
204 153827001 1| Fg L DHIRLT-Vy SHAFT, ;B-CLAMP HOLDER
205 014680622 2{7PF b A 254379 HE SET SCREW, SOCKET (CP) SM4.37
206 017781412 1|40 +6.35X14 BOLT, SM6.35X14
118-v30-202
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C4. RUBSE (B432E Markl!) / Feed

mechanism (B432E Mark [l) / Transportvorrichtung (B432E Mark || )/
Mécanisme de I"éntainement (B4

32E MarkIl) / Mecanismo de ia alimentacion (B432E Mark I1)

211 213

37-4 —@
37-%

15

41 —cTD >
20
S 45
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C4.:x ') BE1R (B432E MarkIl)/ Feed mechanism (B432E MarkIL)/ Transportvorrichtung (B432E MarkII}/
Mecanisme de [‘entrainement (B432E MarkII) / Mecanismo de la alimentacion (B432E Mark II )

REF.NO. CODE Q'Y kErXAq NAME OF PARTS RM
207 118735002 HFH2 WASHER, PLAIN
208 150556001 1|#¥ b635 NUT, SM6.35
209 541290101 ToyshUvas sz OYS SET PLATE PACKING
210 541060009 U EN R e BLIND PLATE
211 062710812 2|F N2476-32X8 SCREW, PAN SM4.76-32X8
212 062711012 2[+~2476-32¢10 SCREW, PAN SM4.76-32X10
213 025710232 e FHHRXF1r476 WASHER, PLAIN 4.76
214 152827009 HAtrs OiL CaP
215 523337009 1|Fat1as RUBBER CAP, 18.5
216 228475000 14y u o K19x80 FASTENING BAND, 1.9X80
217 525664000 A= FFLLs6 CORD HOLDER, 6N
218 062680612 1|+ ~3437-20%6 SCREW, PAN SM4.37-40X6
220 541264001 lf#Hzatny ks s WORK CLAMP CARRIER ROD ASSY
221 018062036 1|7+ £ F6x20 BOLT, SOCKET M&6X20
222 118735002 T|HF#H% WASHER, PLAIN
223 021060306 213232+ 6 NUT, 3 M6
224 541010001 Hervrsz SENSOR PLATE
225 541012001 Torv /1 FES QY SOLENOID PIN
226 140407001 1A% WASHER
227 519662001 1A+ FELS SNAPPIN, 5
228 518523001 LRt AT S SPRING, EXTENSION
229 541009001 TjoYv L/ KR P It— QY SOLENOID STOPPER
230 062710812 2|+~ 1476-32X8 SCREW, PAN S\M4.76-32X8
231 025710232 2HeSHHrFIHa76 WASHER, PLAIN 4.76
232 552098001 1oyv st F U1 SETTING PLATE, ;OY SOLENOID
118-V30-202
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C5. XU B3R (B433E Markll) / Feed mechanism
Mécanisme de I'éntainement (B433E Mark in

(B433E Markli) / Transportvorrichtung (B433E Mark i/
{/ Mecanismo de la alimentacion (B433E Markll)

17
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C5. 3£\ BA1R (B433E Mark11)/ Feed mechanism (B433E MarkII) / Transportvorrichtung (B433E MarkII) /

Mécanisme de I'entrainement {B433E MarkII ) / Mecanismo de la alimentacién (B433E MarkI)

REF.NO. CODE [aqy X NAME OF PARTS RM
5 152759001 HERERDET TACK WIDTH FEED SHAFT
31 551445001 12 st FeFr 142433 FEED BAR GUIDE PLATE, :433
32 145318001 8l x2x5837 SCREW, SM4.37
37 551446001 Tt IrFy 3a WORK CLAMP ARM ASSY, A
37-1 549592000 R E R el WORK CLAMP ARM
37-2 537949001 1|+H T FLIi—R LEVER, R ;W-CLAMP
37-3 537950001 HAHYTHFLI—L LEVER, L. ;W-CLAMP
37-4 $34839001 HAHIIFLR=S LEVER SHAFT
37-5 116629001 2142 WASHER
37-6 048050342 2|k ATIES RETAINING RING, E5
37-7 014760622 1|7+ F 22595 SET SCREW, SOCKET SM5.95
37-8 156006001 2|AHITFY WORK CLAMP, U
37-9 152783001 2iFHITLFHICHA WORK CLAMP GUIDE BRACKET, A
37-10 152784001 1A T 744 T 148 WORK CLAMP GUIDE BRACKET, B
37-11 107038003 6|43 %357 SCREW, FLAT SM3.57
37-12 S$37951101 2IAYIHFLN—r 4 PLATE
37-13 146354001 2| H % WASHER, PLAIN S
37-14 018500822 2|7+ENL b5xB BOLT, SOCKET M5X8
37-15 153570001 21 FHITNHEFPLFIOYER SPRING GUIDE ROD
37-16 145478101 2| ixva7s SHOULDER SCREW, SOCKET 5M4.76
37-17 S48646001 2{+4Tsi%D SPRING, D COMPRESSION
37-18 152788000 QFHTHiEHLH SPACER
37-19 153567000 2IFHTHEHnS - COLLAR
37-20 $49595001 MER S L P 275 7 SUPPORT SHAFT, W-CLAMP
37-21 014760622 7+ bt T59s5 SET SCREW, SOCKET SM5.95
38 541243001 #7041 % 3433 FEED BRACKET ASSY, 433
39 153383001 2|1AX7UHEH LY FEED BRACKET WASHER
40 153384001 2|VF -3~z RETAINER ASSY
41 100197002 2| ¥H 2 WASHER
42 017761412 2|40 b595x14 BOLT, SM5.95X14
43 018680522 AP FHE I ~837XS BOLT, SOCKET 5M4.37X5
a4 025680232 2IES¥HEIFI Y437 WASHER, PLAIN M 4.37
45 153035000 TAHIBFITIA FELT
46 549601001 1FAHI9FH4Ir 2 SUPPORT PLATE
47 018400822 2|7+ b axs BOLT, SOCKET M4X8
48 071039750 3ay&aysa2 BEARING BALL, 5/32
100 -4 1NF2 V12777433 FEED PLATE, :433
200 P-4 2{AH 75 2a WORK CLAMP, ;433
300 071047650 2lam%a93me BEARING BALL, 3/16
301 541235001 HEFEFAF T EEFLE REGULATOR BLOCK, ;TACK LENGTH
302 014770622 HN7PFtxxv6357%3 SET SCREW, SOCKET (CP) SM6.35
303 153391001 HELDE S Vol FEED BAR GUIDE COVER, L
304 $41237001 1 An-yyTar SUPPCRT STAND, ;COVER
305 062670512 1|+~ 7357-40%5 SCREW, PAN SM3.57-40X5
307 553115000 I L&AV E DA X FEED COVER
308 553116000 e AR TAL ¥ FEED COVER
AT s R " OPTION PARTS ”
500 541328001 1A I AYIFILSBY A WORK CLAMP SET, QC
500-1 541324001 TjQCH# T F LN~ T ey WORK CLAMP ARM LEVER SHAFT
500-2 541325001 2lacLni—-vo vy WORK CLAMP LEVER SUPPORT
500-3 541326001 Qe+ Ty FLIi—R WORK CLAMP ARM LEVER, R
500-4 541327001 Hocryz e FLii—L WORK CLAMP ARM LEVER, L
500-5 018501022 2|7+ £ ksx10 BOLT, SOCKET M5X10
500-6 028050242 2{Rx¥H 25 WASHER, SPRING 2-5
500-7 025050232 2|l HHrF2ys WASHER, PLAINM 5
118-V30-202
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D1. T _LS'BIR / Work clamp lifter mechanism / Stoff

Mecanismo del levantador del prensor

halterheber / Releveur de pinceur/

< B431E/E / For B431E >

< B433ER / For B433E >

303 —E

@
302 —.
aoo—D

£

19
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D1 .4 E/7BAfR / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur/
Mecanismo del levantador del prensor

REF.NO. CODE |qQ7y Eaxa NAME OF PARTS R
1 549630001 1Musoa LINK, A
2 549631001 1[W%8 LINK, B
3 549632001 1Juwrers LINK ASSY, C
4 549635001 1V siea LINK SHAFT, A
5 S49636001 "% saB LINK SHAFT, B
6 549637001 Hrauac LINK SHAFT, C
7 549638001 1veos#p LINK SHAFT, D
8 100281001 41 H2 WASHER, PLAIN
9 537968001 6{2+vTrLs SNAPPIN, 8
10 519662001 2|2+ v FE s SNAPPIN, 5
<B430ER > < For B430E>
111 537969001 1#Hz 14 PRESSER PLATE
<B431EA > <For B431E>
11-2 $41231101 4T 15431 PRESSER PLATE, 431
<B433EH > < For B433E>
11-3 541238001 AT rxL WORK CLAMP PLATE, L
12 $37970050 1Az r2aman BUSHING
13 014760622 2{F4 b A 2505 SETSCREW, SOCKET SM5.95
14 510105001 2102 F R SPRING, EXTENSION
15 549639001 et ) wrgy SETTING BASE, ;SENSOR
16 062680612 1] ~24.37-20X6 SCREW, PAN SM4.37-40X6
17 549640101 1|t HoFrs SENSOR PERCEIVE PLATE
18 018400836 TV F+HA b axs BOLT, SOCKET M4X8
19 $49641001 MNYLstRRPUYESRA SETTING PLATE, A :SOLENOID
20 060681212 4|11 2 R 437-40X12 SCREW, BIND SM4.37-40X12
21 S49642001 LIVEPERRSLY SE-T: SETTING PLATE, B ;SOLENOID
22 060501016 2]/%1 > FmsXi0 SCREW, BIND M5X10
23 549643001 1#Hr K GUIDE
24 060680712 2[5 > Ra37-a0%7 SCREW, BIND SM4.37-40X7
25 537974000 LR s o W N S A RUBBER, STOPPER
26 018501422 2|PF+HEIPFsX14 BOLT, SOCKET M5X14
40 025040236 HeSH¥HrF194 WASHER, PLAIN M 4
41 028040246 1R 2T H 22-4 WAGSHER, SPRING 2-4
<B433EH > <For B433E>
300 $41239001 2{iFF1 Vo2 GUIDE SHAFT, 12
301 018501036 2|7+ b sxio BOLT, SOCKET M5X10
302 510103001 2|E-nFy v BALL BUSH
303 048200142 2| X7 eI M0 RETAINING RING, EXTERNAL C20
118-v30-204
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D2. #01 L 4*BBER (B432E Mark I}/ Work clamp fifter mechanism (B432E Mark II) /

Stoffhalterheber (B432E Mark li} / Releveur de pinceur (B432E Mark I/
Mecanismo del levantador de! prensor (B432E Mark If)

20_% = 18 41 40
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D2. 4R T L B{% (B432E MarkIl) / Work clamp lifter mechanism (B432E Mark11)/
Stoffhalterheber (B432E MarkII )/ Releveur de pinceur (B432E MarkII )/

Mecanismo del levantador del prensor {B432E MarkII )

REF.NO. CODE QY Bl NAME OF PARTS R
1 549630001 1{v=za LINK, A
2 549631001 1|UwsB LINK, B
3 S49632001 i VPR F - I LINK ASSY, C
4 549635001 NIy San LINK SHAFT, A
5 549636001 T\ iieg LINK SHAFT, B
6 549637001 1w iiac LINK SHAFT, C
7 $49638001 MUy s4p LINK SHAFT, D
8 100281001 A1 H % WASHER, PLAIN
9 537968001 B[R+ FELR SNAPPIN, 8
10 519662001 2|2 FYFELS SNAPPIN, 5
11 S41015101 1[I P5Qy R WORK CLAMP LIFTING ROD
12 537970050 AT reamisan BUSHING
13 014760622 2|7+ AR T505 SET SCREW, SOCKET SM5.95
14 510105001 2MU 9RO SPRING, EXTENSION
15 S49639001 ey bUvsrags SETTING BASE, ;SENSOR
16 062680612 1|+ ~234.37-40%6 SCREW, PAN SM4.37-40X6
17 549640101 1je>thoFre SENSOR PERCEIVE PLATE
18 018400836 1| 7+#H Ak axs BOLT, SOCKET M4X8
19 549641001 HNobstRFrDYrraa SETTING PLATE, A ;SOLENCID
20 060681212 4781 2 K 437-80X12 SCREW, BIND SM4.37-40X 12
21 549642001 P PEA SN P T SETTING PLATE, B :SOLENOID
22 060501016 2[5 2 KMEX10 SCREW, BIND M5X10
23 549643001 1Hrk GUIDE
24 060680712 2|31 2 K a37-40%7 SCREW, BIND SM4.37-40X7
25 120448001 1 =P RUBBER RING
26 018501422 217+ Fi b5x14 BOLT, SOCKET M5X 14
27 150206002 1HeS>HFHx1e WASHER, PLAIN 16
28 048150142 1|t x7Toa%Cs RETAINING RING, EXTERNALC15S
29 153828001 1faavs ROLLER SHAFT
30 107744001 1|an ROLLER
31 153484001 1|¥H %476 WASHER, PLAIN 4.76
32 105234003 2|+ bayy NUT, SM4.37
33 541014009 LN — R s — LEVER HOLDER
34 018061622 2|7FHIF6X16 BOLT, SOCKET M6X16
35 025060232 21ESHHAF2I6 WASHER, PLAIN M 6
36 $41016001 AT PHF LI~ LIFTER LEVER
37 153838001 1R vhI L~y SHAFT, ;B-CLAMP LEVER
38 014760622 1|7+ kA 25595 SET SCREW, SOCKET SM5.95
39 017821813 1|# k7.98%18 BOLT, SM7.94X18
40 025040236 tesHHxFars WASHER, PLAIN M 4
41 028040246 1 x¥Hx2a WASHER, SPRING 2-4
118-V30-204
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E . T#EBALE / Lower shaft mechanism / Untere
Mecanismo del gje inferior

Welle / Mécanisme de I'arbre inférieur /
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E. THiRIR / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur/
Mecanismo del eje inferior

REF.NO. CODE QTY [ NAME OF PARTS R
1 141786001 | 175> vnvrgray SHOULDER SCREW, ;CRANK ROD
2 100090004 H#+v k7148 NUT, SM7.14
3 014680622 NWFFPART3748H 3 SET SCREW, SOCKET (CP) SM4.37
4 152245101 1HampEyEsy ROCKER GEAR
5 S37978251 HERASrE X ) SHAFT, ;R-GEAR
6 181995001 1Y bhsS—-»3z SET SCREW COLLAR ASSY
6-1 101706001 2| b X265 SET SCREW, SM6.35-40X5.5
7 014760622 2{F+ A 2505 SET SCREW, SOCKET SM5.95
8 549605001 HWosgsoaz LOWER SHAFT ASSY
9 549608001 1foaZa iz BUSH, ;L-SHAFT
10 014760622 1|7+ b A %595 SET SCREW, SOCKET SM5.95
11 152678101 T#=Fanevvs ADJUSTING STUD
12 081003670 1jou o ¥ pws3 O RING, PW3
13 549609001 1MEYyrHS—%3 SET SCREW COLLAR ASSY
13-1 014770622 2|FH rARXTBIST KRS SET SCREW, SOCKET (CP) SM6.35
14 S49611101 HEEREE TR SHUTTLE RACE BASE ASSY
14-1 $49612101 UEE LT SHUTTLE RACE BASE
14-2 502429101 NA T b FPedr THREAD GUIDE, ;S-RACE
14-3 062660412 2{F~23318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683001 2{#Fhw b UNH YR SETTING CLAW, S-RACE BODY
14-5 152684101 2|FFAhwrUvsrnzg SPRING, COMPRESSION
14-6 402887001 2{(¥H %32 WASHER, 3.2
14-7 062660712 2|+~ T318-00X7 SCREW, PAN SM3.18-40X7
14-8 S09043000 2{7T b FELT
14-9 545981000 2|7 2E¥E3X3 WICK, 3X3 L=360
14-10 549626000 17 2 E£3%3 WICK, 3X3 L =300
14-11 549685000 1 2 EE3x3 WICK, 3X3 L =100
15 014760622 T[P# b A 2595 SET SCREW, SOCKET 5M5.95
16 152678101 lheFanavis ADJUSTING STUD
17 081003670 1{ol = ¥ pw3 O RING, PW3
18 048070342 1|k 2 7E7 RETAINING RING, E7
19 549617001 MEZ 18- DRIVER
20 018501422 1| P+ £ b5Xia BOLT, SOCKET M5X14
21 ¥ EE A SHUTTLE RACE BODY
22 i 1|+hhenars SHUTTLE HOOK ASSY, W/BOX
23 516290001 H=-—FO—5—4x198 NEEDLE ROLLER, 4X19.8
24 % 1FELr—a23 BOBBIN CASE ASSY,
24-1 W 1MRELF—Z2F39 1% TENSION SPRING
24-2 ¥ MWREr—angay SCREW
24-3 - U Eark g LB SPRING, ANTI-SPIN
25 # (RE 8% BOBBIN
27 549613000 12v7z0 b FELT
28 549614000 1wz re4T FELT SUPPORT
29 552230001 HHyH— SUPPORT
30 123882001 114 24437 SHOULDER SCREW, S\M4.37
31 103810002 HrzHanx¥FH2 WASHER, WAVE SPRING
32 Q25770232 1esH¥HxF 219635 WASHER, PLAIN M 6.35
118-v30-305
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F . 3 hP;8B5{% / Lubrication / Schmierung / Lubrification / Lubricacién

9 4412 10
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F. #5BRYBER / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE QY ELxg NAME OF PARTS RM
1 549992000 ERPT S OIL WINDOW
2 507333001 HA T2 FrieTs PIPE, S
3 507456000 {lez—n#a-—v OILTUBE, L =160
4 148738000 17 zE% WICK, [ = 335
5 107149001 7Tk FELT
6 §$37983001 Woovosxaagyx WICK SUPPORT
7 062680612 1|+ ~0437-40%6 SCREW, PAN SM4.37-40X6
8 025680232 HeEZHFHxF2Y5437 VWASHER, PLAIN M 4.37
9 028680242 1 xwFH2x2437 WASHER, SPRING 2-4.37
10 510478000 1aYrFfaazz0 b FELT
11 $34986000 1fEznFa—T OILTUBE, L= 135
12 549982000 1|7 2ETaxa WICK, 4X4 L= 400
13 107149001 217k FELT
14 549959001 1FrEvFamagyr WICK SUPPORT
15 510162201 IR TAVE A7 R=X 257 5 WICK SUPPORT
16 060670512 1s51 > K357-20%5 SCREW, BIND SM3.57-40X5
17 549620000 Z[EZFa—7 OILTUBE, L =320
18 549957000 1|7 3 ETaxa WICK, 4X4 L= 700
19 549622000 1|7 3 xaxa WICK, 4X4 L =130
20 S49983000 1% 2 eEaxa WICK, 4X4 L = 800
21 $49984000 lesvzkx FLAT WICK, L= 200
22 104567001 1|vsex44x WICK SUPPORT
23 159565000 11 3 EE25X150 WICK, L= 150
24 537985000 NXAF7HTII L FELT
25 S37986000 1E=nFa-7 OILTUBE, L=440
26 518093100 1|~ 2 & ®4axa WICK, 4X4 L= 1100
27 145547001 1Fa—-Fhrg TUBE HOLDER
28 062670512 1|3~ 3357-40X5 SCREW, PAN SM3.57-40X5
29 537987001 Hogiosahayyr FELT SUPPORT
30 $37988000 NWoedotahazTip FELT
31 062680612 1|+~ 24.37-30X6 SCREW, PAN SM4.37-40X6
32 509043000 17zt FELT
33 152948001 HATLEY LR OIL WINDOW
34 549623000 1EznFa-F OILTUBE, L=280
35 549624000 HEzFa-7F OILTUBE,L=260
36 549625000 1B ==F1"F 2% X OILTUBE, L= 180
38 152969001 2[A—- K4t IHnD CORD SUPPORT
39 062670512 2|+ ~21357-40%5 SCREW, PAN SM3.57-40X5
40 148738000 tj73e=® WICK, L= 335
a1 148738000 1[#2kE WICK,L=335
42 152956001 1% 2 EEaxs WICK, 4X4 L =500
44 228475000 3wy F19xX80 FASTENING BAND, 1.9X80
45 153924001 17Tk FELT
46 549957000 1|# 2 ET4axa WICK, 4X4 L =700
47 549958000 1|7 32 £ Taxa WICK, 4X4L =70
48 549985000 HeEzFa-F OILTUBE,L=170
49 549986000 1lEzhFa—F OILTUBE, L= 110
50 549987000 1|lE=znza-7F OILTUBE, L= 150
51 $49995001 Ha-Fe#yIHi CORD SUPPORT
52 062670512 1{# ~ 1357-00X%5 SCREW, PAN $M3.57-40X5
53 549618000 1lez=-Fz-7F OILTUBE, L=210
54 549626000 1|7 2 EE3x3 WICK, 3X3L=300
118-V30-350
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G.%iBBER/ Threading mechanism

/ Fadenf&hrungsvorrichtung/ Mécanisme de I"'enfilage /
Mecanismo del enhebrado
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/ OPTION PARTS "
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G . il > BA1R / Threading mechanism / Fadenfiihrun

Mecanismo del enhebrado

gsvorrichtung / Mécanisme de I'enfilage /

REF.NO. CODE QTY s NAME OF PARTS RM

1 152869001 1| 7—htbzF THREAD GUIDE, : ARM

2 062710612 1|+ ~0476-32%6 SCREW, PAN SM4.76-32X6

3 $49627001 MNP—attay THREAD GUIDE, ; ARM

4 060670612 1|23 > F357-90%6 SCREW, BIND SM3.57-40X6

5 S51859001 LM EFAT S N P THREAD GUIDE, ; ARM

6 060670612 TR T 2 K357.40X6 SCREW, BIND $M3.57-40X6
<F-LBE> <For Denim>

7 159224001 HWFr~&atrasy THREAD GUIDE, ; ARM

8 152872001 1A+ s TENSION BRACKET

g 114294001 IV PY; O RING

10 s 14~ russx THREAD TAKE-UP SPRING

11 150551000 I EE =Y F = TENSION RELEASE PIN

12 116922001 A bFIALHs TENSIONSTUD

13 531032001 L rFADLFY b TENSION NUT

14 Py T rFasenz SPRING, TENSION

15 159805001 1|1 +FaY 24524 T DISC PRESSER, ; TENSION

16 145446001 2|1 rFITLHS DISC, ;TENSION

17 100402004 1|t %357 SET SCREW, SM3.57

18 510469001 T+ 225095 SET SCREW, SOCKET SM5.95

19 115186001 MNoar btFILHy TENSION STUD, ;MAIN

20 100136001 1|1 rFaHLFv L NUT, TENSION

21 115188001 Hoas bFamanz SPRING, TENSION

22 145446001 2l rFIADLYS DISC, ;TENSION

23 152889001 TM3wxqbaky THREAD RETAINER

24 062670612 2|3 ~3357-40X6 SCREW, PAN SM3.57-40X6
<FzLA> < For Denim>

25-1 152890001 RTAVE oK g Ny A0 N THREAD GUIDE, A ;N-BAR
<HHE. 2 Ur2E> <For Ordinary & Knitted material >

25-2 541222101 | 1jAuHsof r7PeF18 THREAD GUIDE, B ;N-BAR

26 152891101 TN URDAZLDAS P F o THREAD GUIDE, ;N-BAR BUSH

33 $12441001 MFIminasIyHx WASHER
"ATa R " OPTION PARTS

27 152881001 1zl r8123 NEEDLE COOLER ASSY

28 014680622 TPt AxTa37o+3 SET SCREW, SOCKET (CP) SM4.37

29 152883000 1]7 Tl F8BX15.5 FELT, 8X15.5 '

30 152884001 NV N F THREAD GUIDE, ;N-COOLER

31 062670412 1+ ~2357-30X4 SCREW, PAN SM3.57-40X4

118-V30-401
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H . %%B88{% / Bobbin winder mechanism
Mecanismo del devanador de la canill

/ Spuler / Mécanisme du bobineur /
a
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H . %#%R31% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur/
Mecanismo del devanadorde la canilla

REF.NG. CODE QTY Ao NAME OF PARTS RM
1 537990409 o248 73 TOP COVER ASSY
1-1 $37991109 UEEFE TOP COVER
1-2 $37992100 MNrbwdns BOBBIN WINDER ARM
1-3 537993000 LR - FAE SPRING, PLATE
1-4 048100142 TIkx2Z23mC10 RETAINING RING, EXTERNAL C10
1-5 537994001 Hrb=Fxv 2oy 5TUD, ;B-WINDER CLAW
1-6 537995101 1|HE>dyx BOBBIN PRESSER
1.7 014679320 HPF X 235703 SET SCREW, SOCKET (CP) SM3.57
1-8 537996001 1 h=eux CLAW, ;B-WINDER
-9 014680622 NP+ AZTa3704K3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1| kX 2ES RETAINING RING, E5
1-11 537997001 HrrkwdTs SHAFT, ;B-WINDER
1-12 154528001 Hrbrvxou0- WHEEL, ;B-WINDER
1-13 120448001 11347 RUBBER RING
1-14 120990001 27ET VR N AR TR37 SET SCREW, (CP) SM4.37-40X8
1-15 510174000 H*Fauzasrrsx DUST GUARD PLATE
1-16 537998001 1t bxFrFrz SPRING
1-17 157968001 LI ER:S KNIFE
1-18 062680512 113~ 1437.40%5 SCREW, PAN SM4.37-40X5
1-19 159574101 HebFaTLEY TENSION STUD
1-20 100136001 HfrFaso+v b NUT, TENSION
1-21 144110001 Hegib—itq b Fa v LR TENSION ADJUSTING SPRING
1-22 145446001 2[1 FFIAYLHS DISC, ;TENSION
1-23 144105000 1[Favonxmvzvysz FLANGE WASHER, ;T-SPRING
1-24 021680202 1+Fvr2i2a37 NUT, 25M4.37
1-25 141590001 U ERLLE: L 1) THREADING BAR, U
1-26 100022004 2|+ k595 NUT, SM5.95
1-27 025680232 ez HHrFarasy WASHER, PLAIN M 4.37
2 062681212 2|+ ~21437-80%12 SCREW, PAN SM4.37-40X12
3 062680612 1+ ~20437-40%6 SCREW, PAN SM4.37-40X6
4 025680232 3eSH¥HzFama37 WASHER, PLAIN M 4.37
5 547335101 LR A AV & BOBBIN WINDER PULLEY ASSY
118-V30-402
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J . R4V B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung /

Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

l ONg
| & Q’W
(225 226 224
205 226 224
22
< B432EEMA / For Japan only of B432E >
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J. R B3R/ Thread trimmer mechanism/ Fadenabschneidevorrichtung /
Mécanisme de coupe-fit / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY B NAME OF PARTS R
1 $49629001 11 h®UHnA THREAD TRIMMER CAM
2 014770622 2|PHF P AR TVE35THESR SET SCREW, SOCKET (CP) SM5.35
3 $38002201 1yb/frErUVEsH SETTING PLATE, ;SOLENOID
5 060681212 2081 2 K237-20X12 SCREW, BIND SM4.37-40X12
6 154599000 Hybsr kv CUSHICN, ;SOLENOQID
7 502652001 1rHx WASHER
8 S23836001 YL/ FLR—sz SOLENOID LEVER ASSY
8-1 S02654001 P PRSI SOLENO!D LEVER
8-2 014680622 TP+ rARTa375K 8 SET SCREW, SOCKET (CP) SM4.37
9 538003101 e Es b=t PUSHING LEVER, : D-LEVER
10 549645001 1| H %476 SHOULDER SCREW, SM4.76
11 538004002 N7 ESLR—-2 Yy <BBB2> |DRIVING LEVERSTOPPER, H= 0.3 Marked in 2
11 S$38004003 o ESLri—2hwie <i223> |DRIVING LEVER STOPPER,H=0.6 Marked in 3
11 538004004 W7 ESLn—2rve <i8a> |DRIVING LEVER STOPPER, H=0.45 Markedindg
12 018681022 217 F+ R Fa37X0 BOLT, SOCKET SM4.37X10
13 148847001 21¥H2 WASHER, PLAIN 4.76
14 159905001 HbARTFIY YRS ADJUSTING SCREW
15 105812003 1+ k794 NUT, SM7.94
16 549644001 1MN2 RPN —Fodr sy DRIVING LEVER SHAFT
17 231071001 1|2 &i8x15 BUSH, 8X15
18 532235001 1|Z/48Trix SPRING, COMPRESSION
19 048070342 TIh27E7 RETAINING RING, E7
20 153596001 I Ed WASHER
21 154596000 Tt bFVALLR~2Y T CUSHION
22 549646001 HrrxUPRILI—F2 TR-DRIVING LEVER ASSY
22-1 549647001 T[1 bEUTESL I~ TR-DRIVING LEVER
22-2 153597001 TNegabdiishs— RETAINER COLLAR, ;L-THREAD
22-3 530033001 1|4>x3357 SHOULDER SCREW, SM3.57
22-4 148813001 2[HH % WASHER :
22-5 106129001 117+ +3.57 NUT, SM3.57
22-6 028350242 1Sz 42235 WAGSHER, SPRING 2-3.5
23 014770622 1|7+ P AXTBISTARE SET SCREW, SOCKET (CP) SM&.35
24 502354001 2w uETH298 SHOULDER SCREW, B
25 100022005 2|+ h595 NUT, SM5.95
26 $49648001 IE AL Y = B ] THREAD TRIMMER ROD ASSY
26-1 S49649001 T rEOYFE THREAD TRIMMER ROD
26-2 141492001 2iavyEFSE JOINT ASSY
26-3 100022005 2|+ 595 NUT, SM5.95
29 $49650001 LR APZAS THREAD TRIMMER LEVER
30 510195001 1 RFDLI=54% SHAFT, ;THREAD TRIMMER LEVER
31 110367001 1|#H % WASHER, PLAIN SPECIAL 8
32 048060342 11k A7E6 RETAINING RING, E6
33 014760622 1P+ rA2T595 SET SCREW, SOCKET SM5.95
34 $38011001 NI bFUERDAS SPRING, EXTENSION
35 549651001 1i$xh4r SPRING HOOK
36 110233001 1|5 %3478 SHOULDERSCREW, SM4.76
37 110161004 1|#¥ 476 NUT, 5M4.76
38 549994001 2{¥Hxa78 WASHER, PLAIN 4.76
40 $38012001 1MLl iti—-52 CONNECTING ROD LEVER ASSY
41 $10202101 Hbrholii—U4a LEVERSHAFT
42 121007001 1|\ PrTY%bAF437 SET SCREW, SM4.37
< B430E,BA31E,B433E, < For B430E,B431E,B433E & Export of BA32E >
BA32E# A >
43-1 S$38015001 1 NEEDLE PLATE
<BA32EEH A > <For Japan only of B432E>
43-2 540916001 HIAVES I+ NEEDLE PLATE, C
118-v30-403
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J . RV UBAE / Thread trimmer mec

hanism / Fadenabschneidevorrichtung /
Mécanisme de coupe

-fil / Mecanismo de Ia cortadura de hiros

(225226 224 [ ]
22

< B432ERAA / For Japan only of BA32E >
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J. R B/ Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE  |qQTY ElAf NAME OF PARTS RV
44 $38016001 HerxULene THREAD TRIMMER CONNECTING ROD
45 510205001 1|1 rmnes MOVABLE KNIFE ASSY
46 $10208001 1|4 K9nhey ... <t=04> |SPACER, MOVABLEKNIFET=04 .. <t=04>
46 510208002 11 R9nh2Y ... <t=05> |SPACER, MOVABLEKNIFET=0.5 .. <t=05>
46 $10208003 1|1 EInALY ... <t=06> |SPACER, MOVABLEKNIFET=0.6 .. <t=06>
a7 S00705001 11k nns- COLLAR, MOVABLE KNIFE
48 $10209101 1|22 %5437 SCREW, SM4.37
49 $10210201 EEEEI FIXED KNIFE
50 111140002 | 2|> 23238 SCREW, SM2.38
51 100032004 | 2{%52 437 SCREW, FLAT SM4.37-40X8
52 $11244001 2|vx2vas7 SCREW, SM4.37
53 ¥ IRV E L B NEEDLE HOLE PLATE
54 100360003 | 2|#53zv238 SCREW, FLAT SM2.38
55 228475000 | 2|4 v v 28 F1.9x80 FASTENING BAND, 1.9X80
118-v30-403
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K. %44 B3R / Thread wiper mechanism / Fad

enwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hiio

13 12

I

16 17 15

e

L . 5EX U B8f% / Thread take-up mechanism / Fadenabnahmevorrichtung / Releveur de fil /

118-V30-405

Mecanismo de tirahilos

< #iR. AU-+vZE/ For Ordinary & Knitted materials >

35

118-V30-408




K. %34 %/ Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo de! limpiador de hilo

REF.NO. CODE QTY B A NAME OF PARTS RAVY
1 549652101 H P ETATE Rrl At DRIVING LEVER, ;THREAD WIPER
2 152822101 R A E] SHAFT, ;THREAD WIPER
3 025770232 1feSHHxFa635 WASHER, PLAIN M 6.35
4 048040342 1|~ 2"7E4 RETAINING RING, E4
5 014760622 1|7+ b 22595 SET SCREW, SOCKET SM5.95
6 538024001 17 A=W KT THREAD WIPER ROD SHAFT
7 $38025001 1|7 r—Oursz THREAD WIPER ROD ASSY
8 145992001 1| 7awv& b AX437 SETSCREW, SMi4.37
9 048060342 1|k £A7E6 RETAINING RING, E6
10 116629001 2| H % WASHER
<B430E,BA33ER > < For B430E & B433E>
11 152823001 1Z18—-yFs 3 THREAD WIPER ARM ASSY
< B431E,B432ER > < For BA31E & B432E>
11 S$41284201 I EEACT Tk THREAD WIPER ARM ASSY
12 048030342 1| b 27E3 RETAINING RING, E3
13 152827009 AL 3 OIlL CAP
14 014710522 1|7+ b AZTaT69HRE SETSCREW, SOCKET (CP) SM4.76
15 156206001 IR FATEY Y THREAD WIPER, A
16 062670512 1|+ 3357-20X5 SCREW, PAN SM3.57-40X5
17 025350132 HesHHxLa7 WASHER, PLAINS 3.5
118-V30-405

L. $HE U BA{R / Thread take-up mechanism / Fadenabnahmevorrichtung / Releveur de fil /

Mecanismo de tirahilos

REF.NO. CODE QTY EAq NAME OF PARTS RM]
<#MR. *UTZE> < For Ordinary & Knitted materials >
1 549659001 TN st F MUY SETTING PLATE, ;SOLENOID
2 062710812 2|+ ~10476-32X8 SCREW, PAN SM4.76-32X8
3 549660001 T b rU L= LEVER
4 107321003 2|5 35478 SHOULDER SCREW, 5M4.76
5 519748001 LRl R e B B e CUSHION
0 047401442 1|AFY -7 E-awa PIN, SPRING ROLL AW4
7 S49661001 P PE S NE T SOLENQID JOINT
8 S01998001 21722 Y% b AXL357 SET SCREW, SM3.57
9 110251001 IR/ FYIFNRERAY SPRING HOOK
10 021670102 2|7V b1 2357 NUT, 1 5M3.57
11 534883001 1jrb¥UNRR SPRING, EXTENSION
12 S19748001 1R Rl e R i D R A g CUSHION
13 549663001 1|+ +357 NUT, SM3.57
14 062671012 1]+~ 2a357-a0x10 SCREW, PAN 5M3.57-40X10
15 028350242 1R HR235 WASHER, SPRING 2-3.5
16 025350332 1Sy HRI 135 WASHER, PLAINL 3.5
17 549662001 M1 bRV —2307 CRANK, ;THREAD TAKE-UP LEVER
18 155559001 Hes¥#H2 WASHER, PLAIN
19 048040342 1{bATES RETAINING RING, E4
20 549664000 11 P FUY LA EHRIN— COVER, ;THR. TAKE-UP SOLENOID
21 062670812 2|+ ~20357-40X8 SCREW, PAN SM3.57-40X8
22 520878000 1544253 RUBBER CAP, 5.3
118-V30-408
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pannvorrichtung / Mécanisme de pince-fil /

M . 54l A B3R / Thread nipper mechanism / Fadens
Meacanisma de la mordaza para hilo

- 118-V30-408
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M . 52#F A B31% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /

Mecanismo de [a mordaza para hilo

REF.NO. CODE |qQTy ELios NAME OF PARTS RIVE

1 549665001 M bainv Eo 3 TENSION RELEASE ROD ASSY

1-1 549666001 1 rarxnve TENSION RELEASE ROD

1-2 141492001 NEEYE LTS JOINT ASSY

1-3 100022005 1|+ k595 NUT, SM5.95

2 145478101 1|¥>323/476 SHOULDER SCREW, SOCKET 5M4.76
3 502354001 1ewUu¥Frd-5358 SHOULDERSCREW, B

4 100022005 1j+ h5.95 NUT, SM5.95

5 549653001 T P2 AR Ry L= ] T-RELEASE DRIVING LEVER ASSY
5-1 549654001 1t ranstrELii- TENSION RELEASE DRIVING LEVER
5-2 153597001 UPEES R ZAt ¥ -2 RETAINER COLLAR, ;L-THREAD
5-3 $30033001 1|9 23357 SHOULDER SCREW, SM3.57

5-4 S49655001 11h>- COLLAR

5-5 106129002 1]+ +3.57 NUT, SM3.57

5-6 028350242 1|z Hz235 WASHER, SPRING 2-3.5

6 549656001 T b ALIN—U TENSION RELEASE LEVER, U

7 $49657001 Mo a L=y byt STOPPER, U

g S$19748001 Y Fye2Seaeyiq CUSHION

9 062680812 2(F~10437-40%8 SCREW, PAN SM4.37-40X8

11 $38032001 114 PR L sS— TENSION RELEASE LEVER

12 $46734001 1FYIFHF L=~ 7 SHAFT, P-BAR LIFTER LEVER

13 S01998001 1|Fa=v% k2237357 SET SCREW, SM3.57

14 $38033001 175 -13 COLLAR, 13

15 048040342 2{bATES RETAINING RING, E4

16 109763002 1(#FH2 WASHER

17 145475101 14T 7HLr—I% SPRING

18 531006001 1l#4+ T 745FF0 PRESSER BAR LIFTER

19 062351216 1fF~a35%12 SCREW, PAN M3.5X12

20 102707001 1Az WASHER

21 $31952001 1T FHF2ST PRESSER BAR LIFTER CRANK

22 510239001 1[4 b AHS TENSION RELEASE STUD
118-v30-406
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. #Hf7i@ 1% 1 23B84% / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

P. U2 FE4RBAER / Printed circuit board mechanism / Leiterplatten / Circuits imprimés /

Tableros de circuitos impresos

118-V30-501

1-14

39

118-V20-518




N . $#H{uBEiaH25M{% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE Q'TY ELAA NAME OF PARTS RV
1 548666001 1|{yevnr1H¥o 3 SYNCHRONIZER ASSY
2 062400806 2l ~aaxs SCREW, PAN M4X8
4 S$38080001 LN FAVRZE 3207 - 3 MAGNET ASSY, D
5 538082001 rd FASV S T PP B s ) MAGNET ASSY, U
6 062681412 3|F~3437-90X14 SCREW, PAN SM4.37-40X14
7 025680132 3leavyHEranaz? WASHER, PLAIN 5 4.37
118-V30-501
P. 71U ~EIRER/Printed circuit board mechanism/ Leiterplatten / Circuits imprimés/
Tableros de circuitos impresos
REF.NO. CODE |[qTY Er AT NAME OF PARTS ROV
] 549479001 I EE 7L FAMY 3 MAIN CIRCUIT BOARD ASSY
1-1 $29019000 4 [ICM54640P IC:M54640P
1-2 543178000 6|PHNH FSPCa2N PHOTO COUPLER, :PC9231
1-3 093650008 1| CMOSIC74HCO8F IC :74HCOS8F
1-4 093650032 1|CMOSICTAHC32F IC:74HC32F
1-5 091170009 2 |BIPIC74LS0GF IC:74LS09F-T
1-6 549484000 BIMOSFETFS10KMJ-2 TRANSISTOR, FET : 10KMJ-2
1-7 549485000 8 [MOSFETFXBKMJ-2 TRANSISTOR, FET :6KMJ-2
1-8 549471000 6 |MOSFETFK185M-12 TRANSISTOR, FET : 185M-12
1-9 $38155000 3|MOSFET25K 1306 TRANSISTOR, :25K1306
1-10 S50645000 1|MOSFET25K 1307 TRANSISTOR, FET :25K1307
1-11 549486000 1|MOSFET255222 TRANSISTOR, FET 1251222
1-12 U32744000 1|oIPswoss708 DIP SWITCH: DS5708
1-13 0A4301005 | 31]+F+ A% Z3X10DA SCREW, PAN (5/P WASHER) M3X10
1-14 S48578000 1|GFUSESAFBY — Ko % GLASS FUSE, 5A ;W/LEED WIRE

118-V30-518
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Q1.3 baO-—JKy & B / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de |a caja de controles

1
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118-V30-502



Q1.3 bR — 1Ky 7 AR/ Control box mechanism/ Schaltkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY B X NAME OF PARTS RM

1 $49467001 eV E PR BOX ASSY

1-1 549468001 T|F s fy 7R POWER SUPPLY BOX

1-2 549469001 H EXS7E FAS NI SETTING PLATE, ;MAIN PCB

1-3 $49470001 1|FEvrx24 BOX COVER

1-4 538093000 1[a-FkF4zTr% HOLDER PLATE

1-5 0A5401206 2|+~ 2441208 SCREW, PAN (5/P WASHER) M4X12
1-6 021400206 2{2va+ v ks NUT, 2 M4

1-7 547692000 {lpcz7r®—573% FAN MOTOR ASSY, DC

1-8 0A5403006 2| +F <Y ZaX3008 SCREW, PAN (S/P WASHER) M4X30
1-9 0AS400806 T+~ o 3axans SCREW, PAN (/P WASHER) M4X28
1-10 0A5401206 2| +FNHY T 24X12D8 SCREW, PAN (S/P WASHER) M4x12
1-11 $42260000 1|7 bswa— Fa3a% 3 FOOT SWITCH HARNESS ASSY, 434
1-12 38107100 e ¥3F-4>0-F POWER SUPPLY HARNESS, CONTROL
1-13 $38108000 1E-2Fr4ra-F POWER SUPPLY HARNESS, MOTOR
1-14 $38109100 1=+ Fsrea-F POWER SUPPLY HARNESS, H-P
1-15 538110000 1|rPERa—F POWER HARNESS

1-16 511949000 a7 voa RUBBER BUSH

1-17 SQ0554000 | 17 |%H— b6NS SUPPORT, 6NS

1-18 531760000 2|CKS7 T 728l CORD CLAMP, 26-L

1-19 543275000 63— K2 3> FTWS2NS CORD CLAMP, WS2ZN5

1-20 543276000 Ala— K75 TWSINS CORD CLAMP, WS3NS

1-21 543277000 1|3~ k%52 FWS4NS CORD CLAMP, WS4NS

1-22 008400604 | 12|+ SR 2ax6 SCREW, TRUSS M4X6

1-23 538116000 1|#EHSF3 FRAGMENT PROTECTOR NET

1-26 549939001 1|FerFordgneoi POWER SUPPLY PCB ASSY

1-26-1 543177000 1HicMa3830 IC, :MA3830

1-26-2 543184000 2|PHA 7 FPCI23 PHOTO COUPLER, ;PC923

1-26-3 549586000 2 [MOSFET25K1941 TRANSISTOR, FET ;25K 1941

1-26-4 543180000 1|FRDPG30SCA PICDE, :PGI05C4A

1-26-5 $38203000 1|SBDYG802C04R DIODE, :YG8022C04R

1-26-6 538201000 2§73 A2 v14D471 VARISTOR, :V14D471

1-26-7 232384001 1{s7 7/ /iD5A362MA SURGE ABSORBER, ;DSA362NMA
1-26-8 $49071000 1|DBRD25XB60 DIODE BRIDGE, :25XB60

1-26-9 $38205000 1]{F > c2508182 CAPACITOR, :2508182

1-26-10 $38206000 1|5 ¢c63R272 CAPACITOR, :63B272

1-26-11 S43175000 1| + 5 > RETS54AA159 TRANSFORMER, ALUM-ELEC:54AA159
1-26-12 543176000 1) b5 > AETS35AD199 TRANSFORMER, ALUM-ELEC:35AD199
1-26-13 543181000 113 1 JLETS49AD289AC COIL,:49AD289AC

1-26-14 $38208000 1]RYJWIAFSNDCSY RELAY, :JW1AFSN

1-26-15 153242000 2lta-X6A FUSE, BA

1-26-16 S08030000 1iGE 1 — X 5AFB FUSE, 5A ;FB

1-26-17 548580000 11GFUSE7AFB FUSE, 7A ;FB

1-26-18 0A4301005 Bl + -~ 7 33X10DA SCREW, PAN (5/P WASHER) M3X10
1-26-19 543189000 1|pcBE1a=F HARNESS, PC-BE1

1-26-20 543187000 1]pCREZO—F HARNESS, PC-BC2

1-26-21 549472000 1|4+ - 3= 26D-22 THERMISTOR :6D-22

10 549477000 1|PROME X3 7 3 PROM ASSY, CONTROL

10-1 UJA4817000 1|MO5L5127C2001 EPROM:27C2001
118-V30-502

fr RMBIC AW T VW3 RSE 2 CRUMEET L. RERLELBAY—RA 2Lty PEX-TENET,

¢t When ordering parts which have an asterisk (3%) in the RM column, these parts wili be supplied as a set together with other necessary parts
such as ¢ircult boards.

<z Bei Bestellung von Teile mit einem Asterrikus (3%} aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

¥ Si "on commande des pidces désignées par un astérisque (3%) dansla colonne R, ces pidces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaquettes,

77 Alordenar partes gue tienen un asterisco (3%) en la cofumna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.
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Q1. 3>~ FA—ANK v 7 XBER/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

T RMIC R AW TV S MB e TENAEET L. BEFDELMBY —RA oty MR THY £
7% When ordering parts which have an asterisk (3%} in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.
¢ Bei Bestellung von Teile mit einem Asterrikus (%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
77 Sil'on commande des pidces désignées par un astérisque (%) dans la colonne RM, cas piéces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaquettes.
¥ Al ordenar partes que tienen un asterisco (3% ) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes

necesarias coma los tableros de circuitos.

43

REF.NO. CODE |qy B NAME OF PARTS RM
11 S49478000 1|PROME—%2 4 2 PROM ASSY, MOTOR
11-1 538143000 1]CMosLSIZ7C512 CMOS LSi, 27C512
12 228475000 1 rywa5e K1.9x80 FASTENING BAND, 1.9X80
<A > <ForExportonly> | o
20 S$38352101 2F xS~ ahay LABEL, ELEC. SHOCK 4 LANG.
<BEHEH> <Forjapanonly> ] o
21 §38353101 2|FeHEFS~NIY | e
<B430E,B431E,B432ER > < For B430E,B431E & B432E>
<={8200V,220VE > <For “3-Phase 200V & 220V AC ">
H-1 549501001 HEVEFULE IV BOXSET, A1 3-P.;200/220V AC W
< BHIF220V,230VE > <For "1-Phase 200V & 230VAC ">
H-2 549502001 1Ry o 202 3a2 BOX SET, A2 1-P_;220/230V AC 3
<BH100VE > <For Japan only >
H-3 549503001 M#y o 2 Uy 4 3pe %
< #E110V,120VE > <For “1-Phase 110V & 120V AC ">
H-4 S49504001 11§ SV R K S V) BOXSET, B2 :1-P. 110V AC -
: < =HAISVE > <For "3-Phase 315VAC” >
H-5 549505001 BV E S L R BOX SET, C1;3-P. 415V AC ¥
<=i380VH > <For "3-Phase 380V AC ">
H-6 S49506001 BN EFVET R BOX SET, C2;3-P. 380V AC #
< BHE240VH > < For "1-Phase 240V AC ">
H-7 S49507001 1HFEYraAUTY3C3 BOXSET, C3;1-P. 240V AC B
< =ZHHA400VH > < For ”3-Phase 400V AC " >
H-8 549508001 1[Hysr Ao 3E BOXSET, E ;3-P. 400V AC ¥
< HiE230VE > <For “1-Phase 230VAC ">
H-9 549509001 1Ky 22 s 3F BOXSET, F;1-P. 230V AC M
<B433ER > < For BA33E>
<={8200V,220VE > <For "3-Phase 200V & 220V AC ">
H-1 549501002 LEE Sy BN BOXSET, A1 ;3-P. 200/220V AC ¥
< BIBR220V,230VA > < For "1-Phase 200V & 230V AC">
k-2 549502002 TR 2R iaz BOX SET, A2 :1-P. 220/230V AC ¥
118-V30-502




Q1.3 > hO=—J Ky 7 XBEMR/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

-

REF.NO. CODE |QTY Bt NAME OF PARTS RV

< Big100VHE > <For Japanonly>

H-3 $49503002 HEPEF UL TSN %
<#F110V,120VA > <For “1-Phase 110V & 120V AC " >

H-4 $49504002 I F VLT EY:Y: BOXSET, B2 ;1-P. 110V AC #
<={H415VE > <For “3-Phase 415V AC" >

H-5 549505002 1#Evrszumsrza BOX SET, C1;3-P. 415V AC %
< =#g380VH > <For "3-Phase 380V AC ">

H-6 549506002 HEDEF VLT Y BOX SET, C2 ;3-P. 380V AC %
< #IE240VH > <For"1-Phase 240V AC" >

H-7 549507002 1|#Fverzrvmrza BOX SET, C3;1-P. 240V AC d
< =i5400VE > <For "3-Phase 400V AC " >

H-8 $49508002 P F UL LY BOX SET, E ;3-P. 400V AC #
< #i230VE > <For "1-Phase 230VAC" >

H-9 549509002 Havozumsezr BOX SET, F;1-P. 230V AC %

118-V30-502

S RV AT 3RERE TR V2T £ RRELRIMRN KA oy b KhE2THEYEY.
¥ When ordering parts which have an asterisk {3} in the RM column, these parts will be su pplied as a set together with other necessary parts

such as circuit boards.
¥ Bei Bestellung von Taile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen

tilen, wie Schaltplatimen geliefert.

¥t Si I'on commande des pigces désignées par un astérisque () dans |2 colonne RM, ces piéces seront fournies en jeu avec [es autres pidces
nécessaires telles que des plaguettes.
7t Al ordenar partes que tienen un asterisco (3) en la columna RM, estas partes seran suministradas como un juego junto con otras partes

necesarias comao los tableros de circuitos.
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Q2.3 rO—NR v & ZBAH% / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de ia caja de controles

< Z48200V,220VA / For "3-Phase 200V & 220V AC" >

< Ni8220V,230VH / For "1-Phase 220V & 230V AC" >

L_ 2-4-4 2-4-5 2-4-2,

" &7 =85 { OPTION PARTS *

< =48400V / For "3-Phase 400V AC" >
3-3-2

45
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Q2.3 kA =Ky 7 AR / Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréie / Mecanismo de la caja de controles

REF.NO. CODE |qQTY ElAdq NAME OF PARTS RIVE
< =313200V,220VHE > <For” 3-Phase 200V & 220V AC" >
2-1 538112001 1|F-#rswa B A P-SUPPLY SWITCH ASSY, A
2-11 538113000 172 INTa—-Ra POWER SUPPLY IN HARNESS, A
2-1-2 $38133000 1|#HFra—F§ POWER SUPPLY HARNESS
2-1-3 J02657001 11{3p 3 sw#17 PUSH SWITCH, 3P #17
2-1-4 224514001 2|IEVIT1% INSULATION PLATE
2-1-5 218859001 2|51 2 4M150 BINDER, M 150
<H3E100VE > <For Japan only >
2-2 $38114000 HF&2swP2iIB | eeemeeeeeeeereeeoee
2-2-1 $38115000 | 1|F> 4> INJ—FKB
2-2-2 S38118000 1|Fr4¥ra-ras+s
2-2-3 J02657001 1|3po Lsw17
2-2-4 224514001 | 2|¢¥vIv1%
2.2-5 218859001 | 2[5 > #M150
< Z{H415V,380VH > <For” 3-Phase 415V & 380V AC ">
2-3 S38117000 1fF>#rswe 3¢ POWER SUPPLY SWITCH ASSY, C
2-3-1 $38115000 1|F>4>INO— KB POWER SUPPLY IN HARNESS, B
2-3-2 $38133000 1IF>4Fra-F POWER SUPPLY HARNESS
2-3-3 J02657001 1]3p4 S SW#17 PUSH SWITCH, 3P #17
2-3-4 224514001 2IEYIT 1% INSULATION PLATE
2-3-5 218859001 2081 - #4150 BINDER, M150
< E#ig220V,230VH > <For " 1-Phase 220V & 230VAC ">
2-4 547592000 1|F 4 sW7 2D P-SUPPLY SWITCH ASSY, D
2-4-1 $38113000 1jF4%INa-FA POWER SUPPLY IN HARNESS, A
2-4-2 S47595000 1NFesrra=-Raiay POWER SUPPLY HARNESS, EXP.
2-4-3 J02657001 1]3PA swW#17 PUSH SWITCH, 3P #17
2-4-4 224514001 2|levzoaa INSULATION PLATE
2-4-5 218859001 21/854 - FM150 BINDER, M150
————————————————————— e e e e o o o e e e o e i i e M G e el S N L NN S S W NN NN P W W R RN W W R TR R W P R e e M e e e e el ]
< 88110V, 120V,240VA > <For"” 1-Phase 110V , 120V & 240VAC" >
2-7 547594000 1FHFsWy? 3G P-SUPPLY SWITCH ASSY, G
2-7-1 538115000 1742 INna- KB POWER SUPPLY IN HARNESS, B
2-7-2 S47595000 1|Fe#2a-Faiawy POWER SUPPLY HARNESS, EXP.
2-7-3 102657001 1|3 Srswi17 PUSH SWITCH, 3P #17
2-7-4 224514001 2levrar4 {INSULATION PLATE
2-7-5 218859001 211 - #mis0 BINDER, M150C
< 8{7220V,230V, «< For "1-Phase 220V & 230V AC
=30200V,220VH > 3-Phase 200V & 220VAC" >
3-1 538123000 1|ACINO 2727 2 ACIN CONNECTOR ASSY
< 8ig100V, 110V, 120VA > <Far "1-Phase 100V, 110V & 120V AC " >
3-2 S49473000 1R a2 I B §: T ] CONVERSION TRANSFORMER ASSY, B
3-2-1 549474000 1 s> b5~ 3B CONVERSION TRANSFORMER, B
3-2-2 538126000 1]acINa = F AC HARNESS, IN
< HIE240V, <For "1-Phase 240V AC
=4#8400V,415V,380VH > 3-Phase 400V, 415V & 380V AC " >
3-3 $49475000 L G B e D ¥ ] CONVERSION TRANSFORMER ASSY, C
3-3-1 S49476000 TinH P ZFAAC CONVERSION TRANSFORMER, C
3-3-2 $38126000 1{ACINT— F AC HARNESS, IN
118-V30-502
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Q2. 32 bA—JLKy & ZBEF / Control box mechanism / Schaitkasten /
Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

< Z48200V,220VA / For “3-Phase 200V & 220V AC" >

< B48220V,230VA / For "1-Phase 220V & 230V AC" >

< ¥#E110V,120VR / For "1-Phase 110V & 120V AC" >
3-2-2

" A7 3@/ OPTION PARTS "

< =48400V ] For "3-Phase 400V AC" >

47
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Q2.3 > kA —JK -y 7 AR/ Control box mechanism /Schaltkasten /
Mécanisme du boftier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |oTr Oy NAME OF PARTS RV
< HiH220V,230VLEINE > < Except for "1-Phase 200V & 230V AC" >
4 018061436 4|7+ F6X14 BOLT, SOCKET mM6X14
5 025060236 Bles¥HxFI 76 WASHER, PLAIN M 6
6 021060106 4112+ b6 NUT, 1 M6
7 028060246 A3 Y H 326 WASHER, SPRING 2-6
“AFoBA" " OPTION PARTS "
<=3#400VE > < For " 3-Phase 400V AC " >
2-5 $38120000 1F 7 INO— KE POWER SUPPLY IN HARNESS, E
40 540635001 1|/ 274N RE30EF 2 NOQISE FILTER ASSY, 430E
< HiE2I0VH > <For " 1-Phase 230V AC" >
2-6 543188000 11F > & INI— KF POWER SUPPLY IN HARNESS, F
3-4 543201000 1|ACINT — FF ACIN HARNESS, F
40-1 540616001 /X T IEEMCY 2 NOISE FILTER ASSY, EMC
< B3E230VE =400V > < For “1-Phase 230V AC & 3-Phase 400V AC” >
41 540620000 IRE FAVE N AE b i SETTING PLATE, ;PCB
42 0A4400605 B+ ~¥Y %7 X4aX6DA SCREW, PAN (5/P WASHER) M4X6&
43 540621000 1|EMIZ FESD-3R-15 EMI CORE, ESD-SR-15
44 540622000 1|EMIT 7 ESD-5R-25 EMI CORE, ESD-5R-25
45 149809000 2|25 YTL BEAD BAND, L=200
46 $40621000 3|EMIZ PESD-SR-15 EMI CORE, ESD-5R-15
47 S40622000 2|EMIT FESD-SR-25 EMI CORE, ESD-5R-25
48 149809000 5|z15vFL BEAD BAND, L= 200
49 $40623000 1{EMIT P TR-40-27 EmMI CORE, TR-40-27
50 0A5401606 1|+ F~HF2 Z4X16DB SCREW, PAN (S/P WASHER) M4X16
51 025040236 flesH¥HrF a4 WASHER, PLAIN M 4
52 021400106 11+% b13224 NUT, 1 M4
118-V30-502
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17

Mecanisme de I’'equipment en alimentation electrique / Mecanismo del equipo de alimentacién de corriente

R . B&E&BAR% / Power supply equipment mechanism / Stromversorgung /

AU¥RA
! For ordinary materials,

<M.

knitted materiails >

. — e — e ——— ——

" F7 a8 7/ OPTION PARTS "

118-V30-518
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R. RFESLMFE / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |qTY B of NAME OF PARTS RV

<BA30E,B431E,B432EE > | <For B430E,B431E & B432E>

1 $38134000 1henzas—2xsz PULSE MOTOR ASSY, X

2 $38136100 HI W AE~RYZ 5 PULSE MOTOR ASSY, Y
<B433ER > <For B433E>

1 $48587000 1{/SLRE— XY & PULSE MOTOR ASSY, X

2 548589000 1SR E~BYS 3 PULSE MOTOR ASSY, Y

3 018401222 | 8|7+ raxi2 BOLT, SOCKET M4X12

a 552007000 | 2|a- k& g0 CORD HOLDER, 10N

5 0AS401006 | 2|+~a/tkESax0 SCREW, PAN (5/P WASHER) M4X10
<BA30E,B431E,B433EM > | <For B430E,B431E & B433E>

6 549463000 1 rmFheyas HEAD SENSOR ASSY

6-1 S44665000 1|# &yt $GL12F PROXIMITY SENSOR, GL-12F

6-2 544665001 1|2 & Y& HGL-12F PROXIMITY SENSOR, GL-12F

6-3 544665003 1|%> &Y e $GL-12F PROXIMITY SENSOR, GL-12F
<BA432ER > <For BA32E>

6 $48581000 1| ry TR Ha329 2 HEAD SENSOR ASSY, 432

6-1 S44665000 1% €Y H6L-12F PROXIMITY SENSOR, GL-12F

6-2 $44665001 1|% €Yt 4GL12F PROXIMITY SENSOR, GL-12F

6-3 $44665003 1% €Y € 4G6L12F PROXIMITY SENSOR, GL-12F

6-4 548582000 Heotn—32 SENSOR HARNESS

7 $46476001 3lervnry SENSOR BRACKET

8 062300806 | 2|*+~a3xs SCREW, PAN M3X8

9 062300806 1|3 ~33x8 SCREW, PAN M3X8

10 552907000 | 2|{3—rFAF£10 CORD HOLDER, 10N

11 DA5401006 | 2|+ ~asixE3ax10 SCREW, PAN (S/P WASHER) M4X10

12 152969001 1|a~F94Inz CORD SUPPORT

13 062670512 1|7~ 21357-40X5 SCREW, PAN SM3.57-40X5

14-1 $49979100 1HAHITUL /TR S PRESSER SOLENOID ASSY

14-1-1 $49993100 HEDIE DAMPER

14-1-2 $49963000 1{8 2 1%2 DAMPER, 2

14-2 $38144100 1A r*UYL/TREZS THREAD TRIMMER SOLENOID ASSY

14-3 $38146000 1{324 23191.04R CONNECTOR, 3191-04R

14-4 $38147000 1{=-2%2-75 MARK TUBE, 5

15 060501016 | 4!/t Kmsx10 SCREW, BIND M5X10

16 $38148000 1|7-z2+1 GROUND WIRE, 1

17 052400806 1|F~g/82 e 5ax8 SCREW, PAN (5/P WASHER) M4X8
<#HB. 2VYZE> < For Ordinary & Knitted materials >

18 549464000 1A brrUvLILRY S SOLENOID ASSY

19 500480000 | 3|a-rkxusass CORD HOLDER, 5N

20 060670612 |  3|/5 > F357-40X6 SCREW, BIND SM3.57-40X6
<BA430EA > <For B430E>

21 549465000 1oamsunzaxsrssrs CONNECTOR ASSY, ;430E
<B431ER > <For B431E>

21 549465001 IPECIVEF =LY YT CONNECTOR ASSY, ;431F

118-V30-515
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R. RBERBAE / Power supply equipment mechanism / Stromversorgung /

Mécanisme de |’'equipment en alimentation électrique / Mecanismo del equipo de alimentacion de corriente

<#R. AU¥z2A
/ For ordinary materials,
knitted materials >

< B432Em / For B432E >
205 —¢

ey
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R. BIESAEE{R 7 Power supply equipment mechanism / Stromversorgung /

Mécanisme de I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE QY XA NAME OF PARTS RIVE
. |<B432EE> < For B432E >
21 549465002 HIPERELE - F=EL X & CONNECTOR ASSY, ;432E
<B433ERA > < For B433E>
21 549465003 I VELE DVE F-F L E-F-F] CONNECTOR ASSY, ;433E
22 228475000 A w718 F1.9%80 FASTENING BAND, 1.9X80
23 117150001 1a-F4HyThx CORD HOLDER
24 062670612 1|+~ 3357-40%6 SCREW, PAN SM3.57-40X6
25 218859001 1754 > 5 M150 BINDER, M150
< B432ER > < For B432E>
200 S48583001 1MNAPTHAATVLITEZS SOLENQCID ASSY
201 062501212 4l+~asx12 SCREW, PAN M5X12
202 025050232 dlesHHrFass WASHER, PLAIN M5
203 S36048000 1|3y HERR PROXIMITY SENSOR, E2R
204 062300612 1|+ ~23x%6 SCREW, PAN M3X6
205 510243000 1[F1RA>% 7> 7NK-3N CORD HOLDER,;NK-3N
206 062300812 1l+~23x%8 SCREW, PAN M3X8
A7 vame" ” OPTION PARTS “
30 549934009 1|emay #swo 2 EM-LOCK SWITCH ASSY
30-1 $37057001 TEMR A Y F -3 EM-SWITCH SPACER, 3
30-2 $49482000 TEMOY 2SWihn—32 27 3 EM-LOCK SWITCH HARNESS ASSY
30-2-1 £32335100 1[sw-avs3tTin SWITCH, ;AVS311N
30-2-2 $49465000 1|EMSWIN— 2 X EM-SWITCH HARNESS
N 062710812 2|+ M3476-32X48 SCREW, PAN SM4.76-32X8
32 149287000 3|rrarvs7 CORD HOLDER, 7N
33 060670612 3|/81 > K357-40X6 SCREW, BIND SM3.57-40X6
118-V30-515
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S . R4/ IVBBIF / Operation panel mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo del caja de controles

118-V30-530
T. BiF 15 8% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
118-V30-652

563




S . $B{E/¢ 3 JLBATR / Operation panel mechanism / Schaltkasten /
Mécanisme du boftier de contréle / Mecanismo del caja de controles

REF.NO. CODE |aTy ELAq NAME OF PARTS RVY
1 S49684001 PRIV LT OPERATION PANEL SET
1-1 549490001 MPLE I ST OPERATION PANEL ASSY
1-1-1 $52090000 =z 7L—-678 FRONT FRAME ASSY
1-1-2 $52091000 1mynsL—423 REAR FRAME ASSY
1-1-3 549495000 Y EAE WPl FASH PANELSIDE COVER
i-1-4 549496001 flisznzmaann-#rr PANEL SIDE COVER GUIDE
1-1-5 087310815 2|HvFes 1 h3xs TAPTITE, CUP B M3X8
1-1-6 0A4400805 1]+~ 2 2 4X8DA SCREW, PAN (5/P WASHER) M4X8
1-1-7 549497001 1RSI AT X PANEL PCB ASSY
1-1-7-1 S29023000 4 |LEDGLIPO40 LED, ;GLIP0O40
1-1-7-2 546703000 7 \LEDPG53075 LED, PG53075
1-1-7-3 548579000 10 |SWB3F-4050 SW, B3F-4050
1-1-7-4 134870001 1 [DIPSW KSPOS DIP SWITCH:KSP08
1-1-7-5 $30280000 1174 —PKB24SPC36 BUZZER, PKB24SPC36
1-1-7-6 UL0025000 1|3 2 7 4 3429-60025C CONNECTOR:3429-60025C
1-1-8 $49510000 18z —FNT 3 PANEL CABLE ASSY
1-1-9 087311015 2lmy 7RrE 1 +3X10 TAPTITE, CUP B M3X10
1-1-10 XA2220050| 2fsnoavx SUPPORTER
1-2 062300806 al+~z3x8 SCREW, PAN M3X8
118-V30-530
T. E71 &% / Power table / Motorgestell / Mécanisme du plateau de la machine /
Mecanismo de la mesa de la maquina
REF.NO. CODE  |aTy Bl AL NAME OF PARTS RME
1 549498000 HE-—2-»32 MOTOR ASSY
1-1 S46460000 1]3v ™ £ - % 200v MOTOR, ;3-PHASE 200V AC-400W
1-2 549499000 1|E—24—-FNEV 3 MOTOR CABLE ASSY
1-3 516568000 1{a %% £3191-03Rt CONNECTOR, 3191-03R1
118-V30-652
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Ut . BERBIR (FEMLL) / Foot switch pedal mechanism (Except for Hong Kong} /
FuBbetétigung / Mécanisme de |a peédale / Mecanismo dei pedali

< &REALIS / Except for Hong Kong >

—-——-—-—_—._.—.-——._—._..——..—-—...—__-.-._——...——._-—-—.._—_-_—_—-_..—..-_—_—_.‘
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U1 . BEIRERR (FEMLISN) / Foot switch pedal mechanism (Except for Hong Kong) /

FuBbetatigung / Mécanisme de la pédale / Mecanismo del pedal

REF.NO. CODE |Q'7Y B NAME OF PARTS RV

<EHELIS > < Except for Hong Kong >

1-1 $49657001 128222 bswtY b 2-STEP FOOT SW SET

1-1-1 S49668001 12522 FSWPZ S 2-STEP FOOT SW ASSY

1-1-1-1 S49669000 7Y b RENELTE FOOT PEDAL BASE ASSY

1-1-1-2 49672001 1|28 > swk > PIN

1-1-1-3 $38168001 HERPETLAE S SPRING, COMPRESSION

1-1-1-4 538169101 1|7 FSWE 1 2B SUPPORT PLATE, B ;F-SWITCH

1-1-1-5 004400603 2|+ #7032 28%6 SCREW, FLAT M4X6

1-1-1-6 538170001 17y bRERNZ SPRING, COMPRESSION

1-1-1-7 $38171000 17V bswWn—2 R4 % FOOT SWITCH HARNESS ASSY

1-1-1-7-1 538172000 1[7Y bsW—3% 2R FOOT SWITCH HARNESS

1-1-1-7-2 536260000 2IZA1YFVXE L Fa MICRO SWITCH, VX ;PIN BUTTON

1-1-1-8 062302506 2F~3x25 SCREW, PAN M3X25

1-1-1-9 228475000 2|4 7 s K 1.9X80 FASTENING BAND, 1.9X80

1-1-1-10 538174000 1179 b RFN FOOT PEDAL

1-1-1-11 549673000 R R 1V e I g PEDAL PROTECTION PLATE

1-1-1-12 549674001 AT YFFHINR SPRING, PLATE

1-1-1-13 538177001 HZw bsFNTs SHAFT, ;F-PEDAL

1-1-1-14 048050346 2|k £ TES RETAINING RING, E5

1-1-1-15 052400606 2[F N3 FEF4X6 SCREW, PAN (5/P WASHER) M4X6

1-1-1-16 025040236 1esv¥HaxFrana WASHER, PLAINM 4

1-1-1-17 117936001 d|d4t294 RUBBER CAP, 9.4

1-1-1-18 538180000 1232521721694 CONNECTOR, ;172169-1

1-1-1-19 536682000 Nazxvesyv7 CONNECTOR CAP

1-1-1-20 538059000 1148 2Y FNGTIF RUBBER CAP, ;NG79F

1-1-2 S38178101 i A RS E g F FOOT SWITCH SUPPORT PLATE, A

1-1-3 $38179101 1Z¥ hswiiq4ac FOOT SW SUPPORT PLATE, C

1-1-4 (018082536 2|7+ # N bexes BOLT, SOCKET M8X25

1-1-5 028080246 2z HHz28 WASHER, SPRING 2-8

1-1-6 (025080236 2|eS¥HrFIre WASHER, PLAINM 8

1-1-7 018501036 2|7+ #1 r5x10 BOLT, SOCKET M5X10

1-1-8 028050246 2|xHres WASHER, SPRING 2-5

1-1-9 025050236 2eS5¥HExFI5 WASHER, PLAIN M 5

1-1-10 018401236 2|7 FFENL bax12 BOLT, SOCKET M4X12

1-1-11 028040246 2| xHFHR2-4 WASHER, SPRING 2-4

1-1-12 025040236 2 e HxFII4 WASHER, PLAIN M 4

118-v30-651
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U2 . B5tRBI{% (&M ) / Foot switch pedal mechanism (For Hong Kong) / FuBbetétigung /
Mécanisme de ia pédale / Mecanismo del pedal

< &#r/ For Hong Kong >
c T T ——— )
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U2 . BAAEBAR (F#M) / Foot switch pedal mechanism (For Hong Kong) / FuBbetétigung /

Mécanisme de la pédale / Mecanismo del pedal

REF.NO. CODE |aq'Ty Erid NAME OF PARTS RV}
<FAM > <For Hong Kong >
1-2 $49675001 IPPLY I RS 2-PEDAL FOOT SW SET
1-2-1 549676001 1abomgns s 2-PEDAL FOOT SW ASSY
1-2-1-1 $49669000 2|7V hRENEL Y2 FOOT PEDAL BASE ASSY
1-2-1-2 $38169101 2|7 bswi tiq 4B SUPPORT PLATE, B ;F-SWITCH
1-2-1-3 004400603 4|+ H#>3%vaxe SCREW, FLAT M4X6
1-2-1-4 538170001 247 bR AIE SPRING, COMPRESSION
1-2-1-5 538029000 2L 7y bswh—227 3 2-PEDAL FOOT SW HARNESS ASSY
1-2-1-5-1 $38030000 2227 pswin—x2 2-PEDAL FOOT SW HARNESS
1-2-1-5-2 536260000 2ryFvxE L EE MICRO SWITCH, VX ;PIN BUTTON
1-2-1-6 062301205 al#~a3x12 SCREW, PAN M3X12
1-2-1-7 228475000 | 124w v /5 F1.9%80 FASTENING BAND, 1.9X80
1-2-1-8 $38174000 2{7y bxgn FOOT PEDAL
1-2-1-9 $49673000 2| manmdq s PEDAL PROTECTION PLATE
1-2-1-10 $49674001 2zt FAyTig SPRING, PLATE
1-2-1-11 $38177001 2|7 ARYENT S SHAET, ;F-PEDAL
1-2-1-12 048050346 | 4|k xTEs RETAINING RING, E5
1-2-1-13 052400606 | 4|+~a/8xk54x6 SCREW, PAN (S/P WASHER) M4X6
1-2-1-14 025040236 2leSHHEFIYa WASHER, PLAIN M 4
1-2-1-15 117936001 8ldatro4 RUBBER CAP, 9.4
1-2-1-16 538180000 1|33 7 51721691 CONNECTOR, ;172169-1
1-2-1-17 $38060000 11332954V F18X19 CONNECTOR CAP, 18X19
1-2-1-18 538059000 21704 FNGTOF RUBBER CAP, ;NG79F
1-2-2 538178101 217V RSWS TS RA FOOT SWITCH SUPPORT PLATE, A
1-2-3 538179101 2[7 rSwS 1 2C FOOT SW SUPPORT PLATE, C
1-2-4 018082536 4l 7+ #JL h8x2s BOLT, SOCKET M8X25
1-2-5 028080246 ANZFH328 WAGSHER, SPRING 2-8
1-2-6 025080236 Ales¥HxFars WASHER, PLAIN M 8
1-2-7 018501036 4l7 F#IL k5X10 BOLT, SOCKET M5X10
1-2-8 028050246 482 ¥ H 325 WASHER, SPRING 2-5
1-2-9 025050236 AleSY¥HEFays WASHER, PLAIN M 5
1-2-10 018401236 47+ #L paxa2 BOLT, SOCKET M4X12
1-2-11 028040246 4lSx ¥ H 224 WASHER, SPRING 2-4
1-2-12 025040236 AleS¥HzFav4a WASHER, PLAIN M 4
118-V30-651
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U3 . BERBE(RE (47> o ~#BEA) / Foot switch

56) /
Mécanisme de la pedale (Pidces en opti

" A7 a2 8BR/ OPTION PARTS

< WA/ For supply parts >

OTV

3

&9

118-V30-651




U3 . B4R BA(R (4 7 3 3 - Ef&h)/ Foot switch pedal mechanism (Option parts) / FuBbetatigung (Sonderzubehar) /
Mécanisme de la pédale (Piéces en option) / Mecanismo del pedal (Piezas opcionales)

REF.NO. CODE QTY BErAq NAME OF PARTS RM|

A " OPTION PARTS "

2 546121001 {2572V bSswEY bOP 2-STEP FOOT SWITCH 5ET, OP

2-1 546132001 1282 bsw2 20P 2-STEP FOOT SWITCH ASSY, OP

2-1-1 546133001 1[swHHITHr SWITCH BRACKET

2-1-2 $46134001 177 Fswl - FOOT SW LEVER

2-1-3 148304001 1|{#2i794 SHOULDER SCREW, SM7.94

2-1-4 025080236 1k ¥#H2Fa178 WASHER, PLAINM 8

2-1-5 101268002 1iFv k794 NUT, SM7.94

2-1-6 $46135001 17y hswriz SPRING, EXTENSION

2-1-7 $46136000 17V RSWHA—22 2 30P FOOT SW HARNESS ASSY

2-1-8 UD2390001 4|+ + A+ L ZA3X20DA SCREW, PAN (5/P WASHER) M3X20

2-1-9 025030236 2l ¥ HFF2I3 WASHER, PLAINM 3

2-1-10 021300206 22y z2+v 3 NUT, 2 M3

2-1-11 052400806 2|F~anixreSaxe SCREW, PAN (5/P WASHER) M4X8

2-1-12 500480000 Ta— Fad45 CORD HOLDER, 5N

2-2 100666002 2{7IEY % ¥55X20 WOOD SCREW, ROUND M5.5X20

2-3 200190001 JI2FyTN STAPLE

2-4 501603009 WA IFPHFIE1457 3 TREADLE ASSY

2-4-1 S01199003 1 AHIFHFZ72i42% TREADLE PEDAL

2-4-2 133188001 HWAYTZITFHFITI08T7 TREADLE SHAFT

2-4-3 119707003 2{2x15890n8 BRACKET

2-4-4 118708001 217308 ¥995h3~ COLLAR

2-4-5 017082206 2{F I b ax22 BOLT, M8X22

2-4-6 116694001 208h9F 18 NUT, M8

2-4-7 028080240 2182 Hx28 WASHER, SPRING 2-8

2-4-8 025080236 2ies¥HxFays WASHER, PLAINM 8

2-5 142656001 A AR B CHALIN ASSY
< WA RS > < For Supply parts>

3 $49443000 1|a>4 % F1703641 CONTACT, ;1703641

118-V30-651
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V1. (RERBAMR(F 7S 3 > 8B8) / Attachment set (Option parts} / Anbausatz (Sonderzubehdr) /
Jeu d’accessoires (Pigces en option) / Juego de fijacién (Piezas opcionales)

< F=.4H (B430E,B433E) / For Denim (B430E,B433E} >

10-25 10-24

10-13
l\‘ gfmg
] r“@
J10-f1

/@ >?\ (e 10-7
10-14 ? \\J 10-10 (
10-15 10-9
10-16 10-12

10-8

61
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V1. EEERMFR (o 7 L a3 - 8i&) 7 Attachment set (Option parts) / Anbausatz (Sonderzubehr) /

Jeu d'accessoires (Pigces en option) / Juego de fijacién (Piezas opcionales)

REF.NO. CODE Q'TY LA NAME OF PARTS R
< ¥= 41 F{B430E,B433E) > < For Denim (B430E,BA33E)>
10 549956001 TIThbUYSF2E THREAD TAKE-UP DEVICE
10-1 $49659001 AP AR B SETTING PLATE, ;SOLENQID
10-2 062710812 2|+~ D21476-32X8 SCREW, PAN SM4.76-32X8
10-3 S49660001 HES N A ZA L LEVER
10-4 107321003 2|42323476 SHOULDERSCREW, SM4.76
10-5 519748001 1Y FE2Sesovoa CUSHION
10-6 047401442 AT UL FEaAwa PIN, SPRING ROLL Aw4
10-7 549661001 1fvLsrEvEF SOLENOID JOINT
10-8 501998001 2|FaT Y% AR T357 SET SCREW, SM3.57
10-9 110251001 2| FHIFIREAN SPRING HOOK
10-10 021670102 2|#v 122357 NUT, 1 SM3.57
10-11 534883001 14 L3 UNRZE SPRING, EXTENSION
10-12 S19748001 1MHEY 230 aumy CUSHION
10-13 549663001 1+ +3.57 NUT, SM3.57
10-14 062671012 11+~ 2357-40X10 SCREW, PAN SM23.57-40X 10
10-15 028350242 133 ¥ H %235 WASHER, SPRING 2-3.5
10-16 025350332 1eSY¥HZHA135 WASHER, PLAIN L 3.5 .
10-17 549662001 L B 7T AR & PR CRANK, ;THREAD TAKE-UP LEVER
10-18 155559001 TfeS¥HZ WASHER, PLAIN
10-19 048040342 1jr A JE4 RETAINING RING, E4
10-20 549664000 N ER VAV o 5 FAE COVER, ;THR. TAKE-UP SOLENCID
10-21 062670812 2|F~357-40X8 SCREW, PAN $M3.57-40X8
10-22 S20878000 1|TL+53 RUBBER CAP, 5.3
10-23 $49464000 UER NV VPR g 35 SOLENOID ASSY
10-24 S00480000 3|3 K5 CORD HOLDER, 5N
10-25 060670612 /84 2 K357-40X6 SCREW, BIND SM3.57-40X6
118-V30-940
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V2. RERBIF(A T 5 > mE

) / Attachment set (Option parts) / Anbausatz (Sonderzubehsr) /
Jeu d'accessoires {

Pigces en option) / Juego de fijacién (Piezas opcionales)

20-10 20-11

-/ 20-4 20-13
20-6 ———S

63
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V2 HBEERE (7 ¥ 3 - Ed&a)/ Attachment set (Option parts) / Anbausatz (Sonderzubehér) /
Jeu d'accessoires (Piéces en option) / Juego de fijacion (Piezas opcionales)

REF.NO. CODE QTY EXA NAME OF PARTS RV
20 549615009 HF Y11= 2 1% THREAD WIPER SOLENQID ASSY
20-1 S41656001 {frenIfL2AL23 THREAD WIPER CONNECT. ROD ASSY
20-2 544600001 17—y F 02 THREAD WIPER ARM ASSY
20-3 153112001 18> 3357 SHOULDER SCREW, SM3.57
20-4 021670202 1Y r23 2357 NUT, 2 SM3.57
20-5 549616009 YL FRERY PRI E SOLENOID BOX ASSY
20-5-1 549619001 N NS TULAIFEZ S . |THREAD WIPER SCLENOID ASSY
20-5-1-1 $41204050 1| 7FZevv3a PLUNGER RUBBER
20-5-2 062300612 alF~23%86 SCREW, PAN M3X6
20-5-3 541205001 1|ezH%H% WASHER, PLAIN
20-5-4 541206001 IR AR FAL SPRING, ; T-WIPER
20-5-5 525456001 2|7 v PLUNGER PIN
20-5-6 542017109 TwoL s R UDIrsa SETTING PLATE, W-50L.

20-5-7 549482000 TIEMA Y Z7sWHh—2 X7 3 EM-LOCK SWITCH HARNESS ASSY
20-5-7-1 532335000 1]swW-AVS3TIN SWITCH, AVS311N
20-5-7-2 549466000 1|EMSW/— 3 2 EM-SWITCH HARNESS
20-5-8 $37057001 T|EMA A2 F ANR—H#3 EM-SWITCH SPACER, 3
20-5-9 542018109 1w b s o Fhit— SOLENOID COVER, W
20-5-10 008400604 2|+ +FAD04XE SCREW, TRUSS M4X6

e 20-5-11 $37806109 Hyb/A FRNR—ETR SOLENOID COVERLID, E
20-5-12 008400604 21+ 7 A04%6 SCREW, TRUSS M4X6
20-5-13 115007001 1|42 WASHER, PLAIN 13
20-6 541207000 1|ZR—%D A SPACER RUBBER
20-7 $25456001 1|72 9vES PLUNGERPIN
20-8 018400632 2|7+ A axe BOLT, SOCKET M4Xeé
20-9 100645003 2(#FH 2 WASHER
20-10 S41657001 14 bz x0Y FDW TENSION RELEASE ROD, DW
20-11 061350616 1[4 335%6 SCREW, FLAT M3.5X6
20-12 062680812 2|F~1437-40%8 SCREW, PAN SMV4.37-40X8
20-13 156206001 H7A5—A THREAD WIPER, A
20-14 549947000 123 * % 2 VHR-SN CONNECTOR
20-15 060670612 3|31 > F357-40X6 SCREW, BIND SM3.57-40X6
20-16 149287000 3|FrareIe7 CORD HOLDER, 7N
20-17 104449009 1344155 RUBBER CAP, 15.5
118-v30-940
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Z1 . B MB3{R / Accessories / Zubehér / Accessoires / Accesorios

Bt &6y
o ﬂ“@
66 66-2
-4
(5
< W FME& / For Supply parts >

911 —3
912—g
903 [

22

" %7 a5 OPTION PARTS "

15

< F= A (B430E, B433E)
/ For Denim (B430E, B433E) >

i
64
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Z1 . {TESABA{R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY B NAME OF PARTS IRVE
1 538037109 tlspHri—-o3 BELT COVER ASSY
1-1 $38038009 Tk b H = BELT COVER
1-2 549991000 GV FAC = P RUBBER
2 117934009 11d4L4€2135 RUBBER CAP, 135
3 062401006 1|+~34x10 SCREW, PAN M4X10
4 538039209 EE#/TAVE X OIL PAN ASSY
4-1 538040209 EE @7 OIL PAN
4-2 154467001 1nsasyv7? DUST OILER
4-3 037301215 2|\VFAREZYEL3IN12 TAPPING SCREW, PAN V M3X12
4-4 518093100 112 2 E+ax4 WICK, 4X4L=1100
5 109714000 S|o¥ NAIL
6 114486002 HERE Sk e OILER
7 538041000 tfE—27—Y MOTOR PULLEY
8 105073001 HFETYE P AX 555 SET SCREW, SM5.95
9 143882001 2|k FEer Y HEAD HINGE
10 014760622 2|73+ b AXT595 SET SCREW, SOCKET SM5.95
11 549603000 PANN B AR X, e A RUBBER CUSHION
12 109714000 A4 ¥ NAIL
13 540417147 PR Y | BELT, VM
14 122991001 1 Z2VoEr®) 740 ACCESSORY BAG
16 W 3FE BOBEIN
17 b 11232nys s NEEDLE ASSY
18-1 510208001 M1 FannaH SPACER, MOVABLEKNIFET=0.4
18-2 510208002 1{1 Fanpsy SPACER, MOVABLE KNIFET=0.5
18-3 510208003 1 Fananey SPACER, MOVABLE KNIFET=0.6
19 538045109 1[=o5%z HEAD REST ASSY
20 549604000 2|k Fsdu RUBBER
21 109714000 217 % NAIL
22 114483002 HELE LTt - OILER ASSY
23 154702101 TFrs-2 CIL TANK
26 142443001 1% &%= 7 319%52 SCREW DRIVER, 1.9X52
27 118837001 1% ¥=733.4X70 SCREW DRIVER, 3.4X70
28 101572101 1% ¥ +¥7355X190 SCREW DRIVER, 5.5X190
29 107779001 1A sXF6X7 WRENCH, 6X7
30 100887001 1|z /5+8x9 WRENCH, 8X9
31 107780001 TR ¥+ 10X12 WRENCH, 10X12
32 SQ7783001 1[6H 7 HEHRINF1S HEXAGONAL WRENCH, 1.5
33 142721001 1{65 7Kg RivF+3 HEXAGONAL WRENCH, 3
34 118064001 1[6H 2 FEY 2/5+4 HEXAGONAL WRENCH, 4
36 146256001 qlzrarh+o CUSHION COLLAR
37 146255000 qlors 3 CUSHION
38 133740006 AlH o 2HEN F6X70 BOLT, SQUARE M6X70
39 025060336 JlezHFHxs16 WASHER, PLAINL®6
40 028060246 Al xHHz2-6 WASHER, SPRING 2-6
41 021060106 A1+ M6 NUT, 1 M6
42 200190001 BIZFV TN STAPLE
43 S18633109 HE—%Hh1N=— MOTOR COVER
44 032422003 31+7NEY 2 I41%20 WOOD SCREW, ROUND M4.1X20
45 116662003 3|FHx WASHER :
46 520137001 11F—%2v0hii— BACK COVER, MOTOR
47 138444001 2|F~B2 A Fax14 TAPTITE, PANBM4X14
48 025040232 2{eESHYHEFI T4 WASHER, PLAINM 4
118-V30-910

CHEECHBEEETIIEFaNET,

©® The details of included accessories are subject to change.

@ Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.
© Los detalles des accesorios includos pueden variar.
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Z1 . 1= & B3GR / Accessories / Zubehér / Accessoires / Accesorios

(8811 6616 6614
(o)
rBZ 66.2
-4
%8 J

91—}
912—@
903 {

| ;36- -sszﬁé | |
@G

" #7388 / OPTION PARTS *

15

< F= A (B430E, B433E)
/ For Denim (B430E, B433E) >

H
B4
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Z1 . 1R 5REER / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE QTY . NAME OF PARTS RV}
51 144226001 1| b2 FHii— HEAD COVER
52 146256001 Alogvyashrd CUSHION COLLAR
53 146255000 LA B CUSHION
54 S00617000 4K dhahs— RUBBER COLLAR
55 133740006 4|H # KN F6X70 BOLT, SQUARE M&X70
56 021060106 81z Y te NUT, 1 M6
57 025060336 4 eSHFH2F16 WASHER, PLAIN .6
58 032461606 2|+ 2 EY XA5X1E WOOD SCREW, ROUND M4.5X16
59 538044001 14T HINGE PRESSER
60 032422003 2{+TAETRXIL1X20 WQOOD SCREW, ROUND M4.1X20
61 032422505 A+ TNET X T41X25 WOOD SCREW, ROUND M4.1X25
62 200190001 IRFVTN STAPLE
66 549677001 PP EYEUE S L] TENSION PULLEY SET
66-1 S49678001 1737 -Urr23 TENSION PULLEY BRACKET ASSY
66-1-1 549679001 1|Frvavr7-usr TENSION PULLEY BRACKET
66-1-2 S47074001 2|7t RLT—1 IDLER PULLEY
66-1-3 070638800 2| R~ re3szz BALL BEARING, 638ZZ
66-1-4 048280242 4|+ AT FFADC28 RETAINING RING, INTERNAL C28
656-1-5 018082032 217+ KL F8X20 BOLT, SOCKET M8X20
66-1-6 503611001 2735 -5 COLLAR, S
66-1-7 547176001 1+ +8 NUT, M8
66-2 018081222 1iP+FNrex12 BOLT, SOCKET mM8X12
66-3 025080232 HES¥HxFIYS WASHER, PLAINM 8
£6-4 028080242 IREAE S b E X WASHER, SPRING 2-8
101 508030000 1|6k 2 — X'sAFB FUSE, 5A ;FB
102 153242000 1ez==6a FUSE, 6A
103 548580000 1 |GFUSE7AFB FUSE, 7A ;FB
< 5= 4 f(B430E,B433E)> < For Denim (BA30E,B433E) >
64 541222101 L PAVE LK @ WP o THREAD GUIDE, B ;N-BAR
"FFaER" " OPTION PARTS ”
15 506706001 1| 0as#vTH SILICONE OIL
<Hi AR > < For Supply parts >
901 UA4817000 1| MOsLSI27C2001 EPROM:27C2001
902 560400000 2| By Fo ey bk 30X50 CONDUCTIVE PAD, 30X50
903 S60711001 1[PROM 17 L/v 3 CARTON, ;PROM
911 156006001 2lFHxT7 WORK CLAMP, U
912 017680512 2|E A b a37Xs BOLT, SM4.37X5
118-V30-910

G HEGORERIIEE TSI EHFBUET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.
® Les détails des accessoires inclus sont sujets & des changements,

® Los detalles des accesorios incluidos pueden variar.
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Z2 . 1R BAE / Accessories / Zubehdr / Accessoires / Accesorios

< B430E,B432E,B433ER / For B430E,B432E & B433E >

= g 351115 |

35-1-11-2

35-1-10-1 o L 35-1.5

gg—%sq -7

35-1-11-4

—35-1-6

-11-5

!
|
|
I
|
I
|
I
|
I
I
|
B

< B431/8 / For B431E >

6352 -15:5

35-2.15.2

35-2-9
a—35-2.15-4

|
I
|
I
I
|
I
352163 I
|
|
|
I
I
|
|
I

352102—& 35-213
35-2-10-3
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Z2 . [HEAARR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO, CODE Q'TY ElAAg NAME OF PARTS |rRnY

<B430E,B4A32E,B433EH > < For B430E, B432E & B433E>

35-1 02763402 11 r27%1% 32DR COTTON STAND ASSY, 2DR

35-1-1 $51283001 AL i) SPOOL STAND BASE

35-1-2 150182000 2127 -7 SPOOL MAT

35-1-3 551282001 2|12 F -y ean SPOOL CUSHION

35-1-4 S02777001 1[/%1 7px Y B PIPE (D) & SCREW SET, B

35-1-4-1 150206002 1Nes¥#x18 WASHER, PLAIN 16

35-1-4-2 $38648001 1 ens+v tusm NUT, U5/8-28

35-1-4-3 150174000 MNasaxeys COLUMN CAP

35-1-4-4 501005000 21 b2 FTA RUBBER WASHER

35-1-4-5 S02747101 11 ki z SPRING

35-1-5 S40640001 = FYAC e & A A COLUMN PIPE W/CAP

35-1-5-1 150174000 1Masaxyys COLUMN CAP

35-1-6 156112003 1Hasars oo COLUMN PIPE, D

35-1-7 150173003 Hasay3aqsahr COLUMN JOINT

35-1-8 $21798001 2aF-ixsevi SPOOL & SCREW SET

35-1-8-1 150179002 2laF-nvo8 SPOOL SHAFT, B

35-1-8-2 028050246 2INxH¥HR25 WASHER, SPRING 2-5

35-1-8-3 021500106 211223+ b5 NUT, 1 M5

35-1-9 S02778002 1Ma7F—Ndasg-2 SPOOL HOLDER, 2

35-1-10 502786002 1ALV ENnLH~-7 32 THREAD HANGER ASSY, 2

35-1-10-1 502787002 1[ALY FnsH—2 THREAD HANGER, 2

35-1-10-2 150183000 RS LAV L THREAD HANGER BASE

35-1-10-3 142990001 21ZLY EFvva THREAD BUSH

35-1-11 540641001 HAT-Lig2TRY LA SPOOL SHAFT & SCREW SET, A

35-1-11-1 021500106 411 2+Y b5 NUT, 1 M5

35-1-11-2 062501406 1|+ ~05x14 SCREW, PAN M5X14

35-1-11-3 062503506 1|+~ M5X35 SCREW, PAN M5X35

35-1-11-4 062501406 2|F~05X14 SCREW, PAN M5X14

35-1-11-5 026050136 2|lesHFHraHgs WASHER, PLAINS 5

67-1 549602001 1WFPAH~FEYbC EYE GUARD SET

67-1-1 $44493001 1 FPAH—FKo3 EYE GUARD ASSY

67-1-1-1 S44483001 HFIpHe73 HINGE ASSY

67-1-1-2 S44485001 TFAH-F EYE GUARD

67-1-1-3 061660806 2|45 3318-40X8 SCREW, FLAT SM3.18-40X8

67-1-1-4 021660102 2]+Y b1 2318 NUT, 15M3.18

67-1-1-5 (025030232 2|ESHHEFIYI WASHER, PLAINM 3

67-1-1-6 544486001 V1FPAH—FELE—A EYE GUARD HOLDER, A

67-1-1-7 062670512 2|~ 3357-40%5 SCREW, PAN SM3.57-40X5

67-1-2 062671016 2|+ ~132357-40X10 SCREW, PAN SM3.57-40X10
<B431EH > <For B431E>

35-2 540574109 1|1 &7 414 Z2DTHF COTTON STAND ASSY, 2DTHF

35-2-1 551283001 2|05 ¥3 SPOOL STAND BASE

35-2-2 150182000 2lz7—-nwvb SPOOL MAT

35-2-3 S$51282001 227-nsv o3 SPOOL CUSHION

35-2-4 S02775001 LR PAT thv - S8 - B - PIPE SCREW SET, A

35-2-4-1 150206002 1es¥FHzxe WASHER, PLAIN 16

35-2-4-2 $38648001 1|eh 2+ use NUT, U5/8-28

35-2-5 S04109001 A rPrra9TRY SUPPORT BAR, ;TR-GUIDE

118-V30-910

QOERORMETEET S LB T,
@ The details of included accessories are subject to change.
® Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.

© Les détails des accessoires incius sont sujets  des changements.
® Los detalles des accesorios inclufdos pueden variar.
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Z2 . TIB SRR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE o'y Eoxd NAME OF PARTS RVY
35-2-6 142997001 He rPes13 THREAD GUIDE, 3
35-2-7 $40640001 1a5ans734vrus COLUMN PIPE W/CAP
35-2-7-1 150174000 1Hasaxvys ‘ COLUMN CAP
35-2-8 156112003 1133 451 7D COLUMN PIPE, D
35-2-9 150173003 1Hasavare r COLUMN JOINT
35-2-10 $21798001 2027 —nxsey b SPOOL & SCREW SET
35-2-10-1 150179002 | 2|zv—-nu4p SPOOL SHAFT, B
35-2-10-2 028050246 | 2|z ##H %25 WASHER, SPRING 2-5
35-2-10-3 021500106 | 21327V ks NUT, 1 M5
35-2-11 150185009 I ER . S THREAD GUIDE HOLDER
35-2-12 138843001 Ny JOINT
35-2-13 $02778002 ATk a—> SPOOL HOLDER, 2
35-2-14 502786002 NzxLyrnes-szo THREAD HANGER ASSY, 2
35-2-14-1 502787002 ALY FALH—2 THREAD HANGER, 2
35-2-14-2 150183000 | 2|1 rabnsH—s41 THREAD HANGER BASE
35-2-14-3 142990001 2Ly EFyLa THREAD BUSH
35-2-15 S40641001 1RAT=UT2256Y ba SPOOL SHAFT & SCREW SET, A
35-2-15-1 021500106 | 4|12 2+v ks NUT, 1 M5
35-2-15-2 062501406 1[#~a5x14 SCREW, PAN M5X14
35-2-15-3 062503506 1|+~ Ms5x35 SCREW, PAN M5X35
35-2-15-4 062501406 | 2|*~os5x14 SCREW, PAN M5X14
35-2-15.5 026050136 2[leS¥Hxratigs WASHER, PLAINS 5
35-2-16 540643001 TRLA—VEF2THY R HOLDER JOINT & SCREW SET
35-2-16-1 014060632 | 2{P+4#36xs SET SCREW, SOCKET (CP) M6X6
35-2-16-2 021500106 1192+ ks NUT, 1 M5
35-2-16-3 062503506 1]+~ =1M8X35 SCREW, PAN M5X35
67-2 $50000001 HPLH~E&Y rD EYE GUARD SET, D
67-2-1 536685101 1|PtH-F2r3 EYE GUARD ASSY
67-2-1-1 536686101 NPAH-FHH4T 1% EYE GUARD SUPPORT PLATE
67-2-1-2 $52097001 1|PeH-F EYE GUARD
§7-2-1-3 062660712 2|+ ~2318-20x7 SCREW, PAN SM3. 18-40X7
67-2-1-4 025660132 2l HavE Y318 WASHER, PLAIN $ 3.18
67-2-1-5 021660102 | 2(+v 152318 NUT, 15M3.18
67-2-2 062671016 | 2|+ ~2357-40x10 SCREW, PAN SM3.57-40X10

118-v30-910

OURADHEMEBEET 5 B ET,

© The details of included accessories are subject to cha nge.

© Anderungen in der Aufsteliung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.
© Los detalles des accesorios incluidos pueden variar.
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Sp1. RIS — % (B430E Mark |1) / DIFFERENT PARTS LIST (B430E Mark |l) / ZUBEHORLISTE (B430E Mark I} /
LISTE DES PIECES ACCESSOIRES (B430E Mark Il} / LISTA DE PIEZAS ACCESORIAS (B430E Mark 1)

LK3-B430E-Mark ,B431 E-Mark [1,B432E-Mark || ,B433E-Mark || ICX TRBRASABEhTOUETOTREVAZIC

CHERCESN,

The following are standard gauge parts according to each specification.

OFP Kk ORI, LK3-B430ERFMEDHI L 38 TT. WORRA. BASIIETIDSSARBTFI L EHETY,
©In the following table, parts marked with Y are common with the LK3-B430E; parts with ¥ are common with the

BAS-311E.
B430E Mark Il
e ]
Lk Spec. -2 -1 -5 7
Part name
(J-53) ¥ ¥
#R (@2.6) (22.2) (21.6)
Needle hole plate $10212-101 E S49980-001 FM $10211-001 A
E==
(E-24) ¥ * *
e w4 —2A$E Bobbin 152690-301 B 159610-201 A
case assy R o {T e 159610-201 A
$15902-401 LA $15902-401 LA
(E-24-1) T x| T
KUvor—2WFLR|  154340-001 B 154339-001 A
S R e U —e 154339-001 A
@ S16074-101 LA §16074-101 LA :
K- RifhRal 154341-001
{Screw | 1543414001 A
‘ ®@ 516492-101 LA
Y R " T *x| T %
 SONERELE (£ 154342-001 B 159612-001 A
i Spring, ANti-gPIN g frrsoromeoenee s T U & 159612-001 A
i @ S15667-001 LA 815667-001 LA
-: * *
EE,_EE,) 159613-051
BOBBIN e e 5 159613-051
S15665-001 LA
(E-22) * *
ch At 254 152687-902 B 152685-903 A
Shuttle hoOK @R [---sr-rmremrrmmemmmemesennees e R — e 152685-903 A
assy, w/box @ $15663-991 LB $15662-992 LA
(E-21) * *
FME Shuttle
race body @ 152686-101 B 152682-101 A
|
)
(G-14) * *
FRWFidhR
Spring, tension E 107606-001 104525-001
(G-10) * *
# Uit
Thread take-up 144588-001 B 145519-001
spring %
118-V30-Sp1
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Sp1 . {HRBIERR 5 (B430E Mark ll} / DIFFERENT PARTS LIST {B430E Mark
LISTE DES PIECES ACGESSOIRES (B430E Mark I)

ORF X OBAL, LK3-BI30ERFPULSH IS > & 1B OF,
©in the following table, parts marked with Y% are common

11} / ZUBEHORLISTE (B430E Mark )/
/LISTA DE PIEZAS ACCESORIAS {B430E Mark [1)

WO BRI, BAS-311E7nO ISLRBFI L EHBTT,
with the LK3-B430E; parts with ¥r are common with the

BAS-311E.
B430E Mark Il
i
S Spec. -2 1 . :
Part name P S /
(G-25) *
?E:‘&iﬁ *
hread guide, :n-bar 152890-001 A -
=N $41222-001 B
o, G0,
(Z1-17) *
=2 > itE o
Needle assy $37928-419 107415-414 107415-409
(B-26) . T " T R
| Needle DPX17 NY #19 DPX5 #14 DPX5 #g
: $37928-019 107415-014 107415-009
(C237)
92 M
Work clamp arm assy $49591-001 $49594-001 $49596-001 $51095-001
(G378, 3rgy * | T &« | T > |
2R 5.6X23 (3mmp) 4X18 (2mmA) 4x12 (2mmA) 4x12 (2mmA)
V}"‘” K R. 153608-101 R. 152777-001 R. 152779-001 R. S49695-001
 clamp, L. 154527-001 L. 152778-001 L. 152780-001 L. S49694-001
’(gs*}i 00} 12%31 16%24
(T L (TR S 5.4%13.4 (2mmFl)
Feed plate 549697-001 Submerged-type, L} | Submerged-type, S) S49696-001
$49698-001 $49700-001

ORRORARE, BUYEOY S XL, XOELBUTT, (RBORYTY 713, ARTESSH1.5mmui-icy £1.)
©Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines which the dimensions indicate.)

#478 / Model B430E Mark I
4 / Spec. -2 -1 -5 -7
R 153608-101 152777-001 152779-001 S49695-001
L 154527-001 152778-001 152780-001 §49694-001
(C2-37-8, ____[ f AL Ry Ry
H’37‘9) ( )] & \]j )élvr \(\f} JI(‘RI' \ \:j H/GF#'
22 1 a1 a1 g
Work clamp 23 | &8 18 12 12
S49697-001 549698-001 S49700-001
(C2-100) 0.2 <
EYUR 1.4 LT[ h 1
Feedplate | [ %% — ] b JT—C:T 8. ¥ J:C:O}Q

73
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Sp2 . {HHBIERSR—% T (B431E Mark |l B432E Mark Il) / DIFFERENT PARTS LIST (B431E Mark Il ,B432E Markll) /.
ZUBEHORLISTE (B431E Mark Il ,B432E Mark ll) /

LISTE DES PIECES ACCESSOIRES (B431E Mark il ,B432E Mark Il) /

LISTA DE PIEZAS ACCESCRIAS (B431E Mark |l ,B432E Mark |l)

OFHk D5, LK3-BAERFMILH T L HEBTT. A OBAL. BAS3NEFOSSARNRFIL A EHBTYT.
©In the following table, parts marked with Y are common with the LK3-B430E; parts with s are common with the

BAS-311E.
B431E Mark I B432E Mark Il
T
i Spec. -2 -3 -
Part name
(J'53) = (ﬂ2 2) (
- b, = . 32.2)
ﬁééﬁﬁle hole plate 549980-001 FM §40980-001 FM
E-24
;{E,?,,_ 248 Bobbin 159610-201 A * iseet0201 A X
CASE ASSY iy, [T III I n s momm oot S e
S15902-401 LA 515902-401 LA
By T e T T T T ke
LR r—2ERIER 154339-001 A 154339-001 A
‘Tensi T = Y 0
'E ension spring . e
: 516074-101 LA 516074-101 LA
E-2a-p) | T S T T T T e
§ ﬁg&n,,)_ Rithht 154341-001 154341-001 *
T e T Sl L PO
; w b
| @ 516492-101 LA 516492-101 LA
gé;fgrm 159612-001 A o 159612-001 A *
Spring, anfi-Bpin Ry [oTTtTTTTTT T S i
@ S$15667-001 LA 815667-001 LA
(E-25) * *
R 159613-051 159613-051
Bobhbin e o
515665-001 LA S15665-001 LA
{E-22) * *
s SEE 152685-903 A 152685-903 A
Shuttie hook  /8R\  bormmree e 1}( ------------------------------------------------
assy, w/box @ $15662-992 LA 515662-992 LA
(E-21) * *
AHE Shuttle
race body @ 152682-101 A 152682-101 A
i
)
{G-14) * *
HMFiIh
Spring,tension E 104525-001 104525-001
(G-10) * *
FEL T4
Thread take-up 145519-001 145519-001
spring
(G-25) * *
H#ARRA

Thread guide, ;n-bar

2. 60,

141222-001 B

841222-001 B

118-V30-Sp3
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Sp2 . fH#3IERA—K X (B431E Mark Il ,B432E Ma

ZUBEHORLISTE (B431E Mark Il .B432E Mark 7/
LISTE DES PIECES ACCESSOIRES (B431E Mark [l ,B432E Mark i/
LISTA DE PIEZAS ACCESORIAS (B431E Mark Il ,B432E Mark )

OFP K DEBRIL. LK3-B430E BFFLEDHI L L HBTT. XOBMRIL,
©In the following table, parts marked with ¥ are common

BAS-311E.

rk Il) / DIFFERENT PARTS

LIST (B431E Mark Il ,B432E Mark 1) /

BAS-311EZQ# S A BES o EHBTYE,
with the LK3-B430E; parts with v are common with the

B431E Mark

B432E Mark |l

i
5] Spec.

Part name

-2

(Z1-17)
32 ¥ |
Needle assy

Needle

107415-414

DPx5 #14
107415-014

107415-414

DPx5 #14
107415-014

(C3-37)
.2 Bk
Work clamp arm assy

{(C3-37-10)
Axe

431-8
551848-001

431-8
154416-101

431-L
S51851-001

431-L
154417-101

{C3-100, C4-100)
R IR
Feed plate

€D

431-S
551853-001

431-L
§51852-001

432
551084-001

CRROMAE, RUROYAZL, ROLBY T, (RMORBT U 7L, ARTEIS#.5mmARIcAUET. )

©Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines which the dimensions indicate.)

418 / Model B431E Mark il B432E Mark i
i / Spec. 2 -3 -
R 118249-001
L 154416-101 154417-101 118250001
(C3-37-10,
C4-37-29
-30) [ Il e —FH Ten \. Wi i
AR
Work clamp 16 27 10
£51853-001 S518562-001 S51084-001
(C3-100, 17 28 33
C4-100) ' os 1 o =
s i@ il
Feed plate ’I’:r‘:f @ H# @ - -
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Sp3 . {Hi8FIERR—FE 3 (B433E Mark ) / DIFFERENT PARTS LIST (B433E Mark ll) / ZUBEHORLISTE (B433E Mark Il) /
LISTE DES PIECES ACCESSOIRES (B433E Mark I} / LISTA DE PIEZAS ACCESORIAS (B433E Mark |I}

OFP K DEPGR(L. LKI-B4SOERFALH I L LHBTY. XD BRIZ. BASINMEFOQI/ S AARTFI L EATY
©ln the following table, parts marked with Y are common with the LK3-B430E; parts with ¥rare common with the

BAS-311E.
B433E Mark If
i
k) Spec. 2 -1 7
Part name
(53) C=> (02.6) * (02.2) ( *
— < . . . @1.6)
BT hole olate §10212-101 E S49980-001 FM 510211-001 A
(E-24) * * *
K 4 — 248 Bobbin 152690-301 B 159610-201 A
case assy 159610-201 A
(2 e 2 * |
Ky —RETRITR 154340-001 B 154339-001 A
{TENSION SPANG (@) f-momemsrarmsor s eoes 7 ¥ 154339-001 A
@ 816074-101 LA $16074-101 LA
Y " 2
RE Yo —R iRl 154341-001 154341-001
iSerew e G| —— e 154341-001
' ® $16492-101 LA 516492-101 LA
(R R " Y
| sogERE b 1 154342-001 B 159612-001 A .
{Spring, anti-spin g pesseeeeeree e i e 159612-001 A
i @ $15667-001 LA 815667-001 LA
. * *
EEI:%E? 159613-051
Bobbin = . frrerrememmommemeeeeeeem oo o * - 159613-051
$15665-001 LA
(E-22) * * *
chpt e 152687-902 B 152685-903 A
Shuttle hook @Ry frrmmmmsmeesesmre e e _ﬁ{ """"""""""""""""""""""""""""""" * - 152685-903 A
assy, wibox S15663-991 LB $15662-992 LA
(E-21) * *
KHME Shuttle
race body @ 152686-101 B 152682-101 A
‘l;jl
{G-14) * *
HRFiIh
Spring,tension E 107606-001 104525-001
(G-10} * *
HEyiEh
Thread take-up 144588-001 B 145519-001
spring %
(G-25) * *
sHeEN
Thread guide, ;n-bar 152890-001 A 541222-001 B
(& 1D) 72
&, .

118-V30-5p3
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Sp3 . HHERBIERR —2R (B433E Mark 1} / DIFFERENT PARTS LIST (B433E Mark li)
LISTE DES PIECES ACCESSOIRES (B433E Mark Il) / LISTA DE PIEZAS AC

RS LHBTT, SOBRKIZ. BAS-31IETOSSARBFS YéHgETE
h % are common with the LK3-B430E; parts with Yr are common with the

OFR K OBRIZ. LK3-BA30E BEMLE S
©ln the following table, parts marked wit

/ ZUBEHORLISTE (B433E Mark Il) /
CESORIAS (B433E Mark il)

BAS-311E,
B433E Mark i
%
L= Spec. -2 -1 7
Part name
(Z1-17) *
I T |
Needle assy $37928-419 107415-414 107415-409
(525) R
Needle DPx17 NY#19 DPx5 #14 DPX5 #9
$37928-019 107415-014 107415-009
(C5-200) . 1
MRAIS 5 =, 06 0.6
433-2 1 433-1 [

k clamp, ; blank f\f\/\:t
Wor é 541353-001 541352-001
(C5-700)
EVRT S 5 "o
Feed plate blank 433-2 == 9 433-1 X

G $41355-001 NC! S41354-001 NVEf

118-V30-Sp3
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Gai . &' — CER—%Z (B430E Mark|l) / Gauge parts List (B430E Mark|l) / Lehrenliste (B430E Markll } /
Liste des Pigces decartment (B430E Mark I} / Lista d'ePiezas de calibradores (B430E Mark )

<T—-IBm>

A7 a0 —-CBMRBICIZROODBEBHVET.

HAE (W) LBVIREE, P TOESDEICEVET,
- WA REXUIR (B430EMarkll /)

< Gauge paits >
The following are provided as optional gauge parts.
Each work clamp pair and presser pair are used in combination with the feed plate directly below them.
- Work clamps and feed plate (For B430E Markl|)

1 2 3 4
R E;ffg;;%?mm) 153201-001 (PL) 153203-001 (PS) S00806-001 (1 Inch)
152782-001
L =1 / For denim) 153202-001 (PL) 153204-001 {PS) S00907-001 (1 Inch)
w
(c2-87-8, AL (S ALY AL L \"
- ;7;) I e I ( )
I J
Work clamp 23 22 12 28.4
£49942-001
(= A/ For denim) $49944-001 (PS) S49946-001 (1 Inch)
((;%2;}%0) | 329 .
Feed plate 14 o6 ] =
1 %F““ N
5 3] 7 8
153201-001 152779-001
R $33747-001 (30mm) ("= A / For denim) 152777-001 (PM) (4 U4 2/ For knitted materials)
153202-001 152780-001
L $33748-001 (30mm) (=4 / For denim) 152778-001 (PM) | (£ y4p2/ For knitted materials)
e
(C2-37-8, L\ _Js]\ A/ R \_\r/ﬂ_/
H;S.TE-Q) ﬁ 1 ) \-/ ilm 6( [ ](;'Le-#- (C=
T y L 12
Woark clamp 33 22 " 18
$49949-001 549699-001
$49948-001 (30mm) =4/ For denim) $49943-001 (PL) (Y42 / For knitted materials)
Y 3 ny
0 3
Feed plate 1 oz Y i 59 1. 02| [CJ8L
l"\f'\l:* 33 IH_—_* 27 I:CI#
9
$49945-001 (MS)
{C2-100) l 112.5 |
AU pt '
Feed plate o ol @
a ©
118-V30-Ga1l
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Gal. ¥'— S8R —%K%&k (B430E Markll) / Gauge parts List (
Liste des Pigces decartment (B430E Mark [ §)

B430E Mark|l) / Lehrenliste (B430E Mark|l Y/
/ Lista d’ePiezas de calibradores (B430E Mark i

14,15 (200 T, BSOS AL ETY,

*Separate programs must be created if using 14 or 15.

79

10 11 12 13
S46771-001 . S46771-001 546774-001 S46774-001
(MPILL / For straight (BP9 - 3t / For straight (BMIE / For vertical (%EP3 - 3k / For vertical
bar tacking) bar tacking/submerged) bar tacking) bar tacking/submerged)
S46770-001 ] S46770-001 S46773-001 S46773-001
(ML / For straight (WP - 3t / For straight (WML / For vertical (REFY - 3k / For vertical
bar tacking) bar tacking/submerged) bar tacking) bar tacking/submerged)
(C2-37-8, o e
37-9) | | [ I 2] [ o
ﬂ'iE L 1 ]_}[ ]| J
Work clamp 32.4 32.4
4.4 4.4
S49970-001 ) 549974-001 S49971-001 549975-001
(ML / For straight (#M - 3% / For straight (#&MLL / For vertical (MM - it / For vertical
bar tacking) bar tacking/submerged) bar tacking) bar tacking/submerged)
(C2-100)
=R - '
Feed plate 1o o 1 o2 &
a2 /:’/——Czt 5
() 156006-001 5501 7680-512 156006-001 017680-512
Mz 2 : '
Work clamp
AN b
Bolt
14 15
846777-001 546780-001 )
R {873/ For circular stitching) |(3 H#/ For crescent bar tacking)
S46776-001 S546779-001 .
L {87/ For circular stitching) |(3 AR / For crescent bar tacking)
(C2-37-8, %“\
37-9) 2
HIE —
Work clamp 213 14.6
S49972-001 549973-001 _
(873 / For circular stitching) |{34¢ B ™ / For crescent bar tacking)
(C2-100)
Feed plate i -
146 /
017680-512
(©)
#xE
Work clamp E
A B
Bolt

118-V30-Ga1



Gal . ¥ —JER—KZE (B430E Mark|l ) / Gauge parts List (B430E Mark|}) / Lehrenliste (B430E Markll } /
Liste des Pieces decartment (B430E Mark I}) / Lista d'ePiezas de calibradores (B430E Markll)

(CRYMABRT S0 (C2) BYIRT %
/ Work clamp blank / Feed plate blank
155994-000 S549976-000 549977-000 549978-000
204
Q
3
B E L / Without lozenge

Ga2 . ¥'— 8 m—RFE (B433E Markll) / Gauge parts List (B433E Mark|l) / Lehreniiste (B433E Markll ) /
Liste des Piéces decartment {B433E Mark l) / Lista d ‘eFiezas de calibradores (B433E Mark l)

- AR &R UAR (B433E Marki| A)
« Work clamp and feed plate (For B433E Markl)

1 2 3 4 5
S43441-001
R (KM - 2% / For vertical $543955-001 S46212-001 543955-001 546212-001
bar tacking / submerged) .
543442-001 .
L (#£P3 « 3¢ / For vertical S43956-001 54621 3-001 543856-001 546213-001
bar tacking / submergad)
|
(C5-200) 9 [5—-\/- ‘ ()_\r/_ ‘
mze ( e Lt ( - ( LI T T T
Work clamp - .
PP 20 19.8 20 19.8
543440-001 156087-001 156084-001 )
(%™ - 3¢ / For vertical (P11k » 3¢ / For bar tacking (M1k « &> K / For bar tacking
bar tacking / submerged) / submerged) / sandwiched)
{C5-100) 13.8 34
Uik - .23 °
Feed plate 1 o2 ) AENET ~ L2 06 —
6 7 8 9
S46788-001 546794-001 546785-001
R (¥EMIE / For vertical @/ Eﬁﬁgﬂ{aﬁfimﬁm ) (¥ A M/ For crescent {(#MLL / For straight
bar tacking) /A 9 bar tacking) bar tacking)
S46787-001 $46793-001 546784-001
[ S46790-001 3 A/ For crescent (#M1E / For straight
L (““b‘ﬁr’tggiir‘,'g{t fcal {&7%/ For circular stitching) ( bar tacking) bar tacking)
TN uj / |
iy s e | =
Work clamp T
11/ Gy 32.8
5.8 14.6
16786-001 S46792-001 546783-001
(ﬁﬁsltsl For vertical .y [:::’46?89"0011 Hi {3 AP/ For crescent (##M L / For straight
bar tacking) 7%/ For circular stitching) bar tacking) bar tacking)
(C5-100) 6
EUVIR g
Feed plate 3 U @ 1 e
g 05 ~— 05 &,
~= ]|~
118-V30-Ga2
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Ga3 . 7'— PBEb@—%K / Gauge parts List / Leh renllste / Liste des Pigces decartment /
Lista d’ePiezas de calibradores

(J-53) #7342 / Needle hole plate
A | S10211-001 |AF| S51449-001 BZ| S41013-001 | D | $29997-001 E | S10212-101 |ED] S30925-001
= < =
. @10
s 1.6 22.2 2.6 926 234 |
il | s {jz 3 %@a e 3
2.6
(AU 2 i . 2.
! For knitted materials) (?- Fofd@ﬁni’r!} '
F | S$10213-001 |FD] S30926-001 FM| S49980-001 | H | S30450-001 | L | §25127-001 | M | S34348-001
<> =D = = -
22 cAl . 92.2 utz;s 04.7 26.6
22, ’——ﬂ - : )
l"‘ )-;. o= _:__."' 3 + {53.3 'W_"
- l T ! o
3 = TF= ﬁL : : —
~J {J_I -_1‘«1_.1:13 . [ e 4.8 _L-u,_,r_ﬁ 12-8 ] 2.8
(BIRAwE o
/ For ordinary materials) e
© BMEOHRER. XOEBUTE,
@ Standard needle hole plates are as follows.
B8 / Mode! B430E Mark il
+# / Spec. -2 -1 -5 -7
E | $10212-101_|FM[ S49980-001 |FM] S49980-001 | A | S10211-001
- =2
Needle hole nlate '3‘;2 6 92.2 82.2 21.6
) : ] ] |
! Y R ; 3
 l2e | Sl | e | Il
18 / Model B431E Mark || B432E Mark Il
{+# / Spec. -2 -3 -
- |FM| S49980-001 |[FM] S49980-001 |FM| S49980-001
$7R = =2
Needle hole plate 2.2 2.2 e2.2
3 i |
T Sy T
ia as ] 3
s | o Is <o (il
4 / Model B433E Mark Il
148/ Spec. -2 -1 -7
E | S10212-101 [FM| S49980-001 | A | S10211-001
-
Needle hole plate “ - 2.2 21.6
q ; | : l
: Y ; 3
[~ {28 | s | L[
118-V30-Ga3
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Wa. &S AL/ Warning labels / Warnschilder / Etiquettes d'avertissement /

Etiquetas de advertencia

Mark, grounding

455 ~JL / Waming labels &4 / Name of parts Size(mm) Code
b7 ey = L
é . BRSAJ - 40X 64 | S38353-101
Snehie
ADANGER SLGEFAHR A DANGER A PELIGRD L b
o, [ abel, elc. shock
A ;“;m?«'-‘u’is m:m I [ 4 Iang. 45 x 1 18 838352'1 01
HIEEESANI -0 40X 64 $38350-001
e ;
zabel, operation 40X64 | $38349-001
ng.
PEw—%
PE Mark, grounding 7.5X12.5 | §37059-001
T—AI—7
12 537060-001

118-V30-050




585] / INDEX / VERZEICHNIS /

INDEX /INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NC. Page
J02657001 [ Q2 - 2-1-3 46 $10217007 [Sp1-J-53 72 | [S30033001 [J -233 32
Q2 -2-2-3 46 Sp3-J-53 76 M -5-3 38
Q2 -2-3-3 46 $10212101 | Ga3-J-53 81 $30280000 [$ - 1-1-7-5 54
Q2 -2-4-3 a6 Sp1-J-53 72 530450001 |Ga3- J-53 81
Q2 - 2-7-3 46 Sp3-J-53 76 $30925001 | Ga3- I-53 81
S00480000 |[R -19 50 S10213001 | Ga3- J-53 81 $30926001 | Ga3- J-53 81
U3z -2-1-12 60 $10239001 {M -22 38 $31006001 |M - 18 38
V1 - 10-24 62 $10243000 {R - 205 52 531032001 |G -13 28
500554000 | Q1 -1-17 42 S10469001 |G -18 28 $31760000 | Q1 - 1-18 42
$00617000 |Z1 -54 68 510478000 |[F  -10 26 $31952001 {M -21 38
S00705001 [J -47 34 $11244001 {J -52 34 $32235001 {J -18 32
S00906001 | Ga1- C2-37-8 78 $11949000 { Q1 - 1-16 42 $32335000 [v2 -20-5-7-1 | &4
S00907001 | Ga1-C2-37-9 | 78 $12441001 |G -33 28 $32335100 {R - 30-2-1 52
S01005000 |Zz2 -35-1-4-4 | 70 $15662992 |sp1-E-22 72 533689002 |B - 11 4
501199003 [ U3 - 2-4-1 60 Sp2- E-22 74 $33747001 | Gal-C2-37-8 78
501603009 |u3 -2-4 60 Sp3- E-22 76 $33748001 | Ga1- C2-37-9 78
S01998001 |L -8 36 515663991 |sp1-E-22 72 534348001 | Ga3- I-53 81
M -13 38 Sp3- E-22 76 534839001 [C2 -37-4 10
V1 -10-8 62 S15665001 | Sp1- E-25 72 C5 -37-4 18
S02354001 |4 -24 32 Sp2- E-25 74 $34883001 L -11 36
M -3 38 Sp3-E-25 76 V1 - 10-11 62
502429101 {£ -14-2 24 $15667001 |Sp1- E-24-3 72 $34986000 |F - 11 26
502652001 |J -7 32 Sp2- E-24-3 74 $36048000 {R -203 52
502654001 |J -8-1 32 Sp3- E-24-3 76 $36260000 U1 -1-1-1-7-2 ] 56
502747101 |22 -35-1-45 | 70 $15902401 |Sp1-E-24 72 U2 -1-2-1-5-2 | 58
502763402 {Z2 - 35-1 70 Sp2-E-24 74 536682000 fU1 -1-1-1-19 | 56
S02775001 |22 -35-2-4 70 Sp3- E-24 76 $36685101 {22 -67-2-1 71
S02777001 |Z2 -35-1-4 70 516074101 |Sp1- E-24-1 72 536686101 |72 -67-2-1-1 | 71
$02778002 |Z2 -35-1-9 70 Sp2- E-24-1 74 $37057001 {R - 30-1 52
Z2 -35-2-13 71 Sp3- E-24-1 76 V2 -20-5-8 64
502786002 |z2 -35-1-10 70 516290001 |E -23 24 537806109 [v2 -20-5-11 64
Z2 -35-2-14 71 516492101 | Sp1-E-24-2 72 $37915009 [A -12 2
$02787002 |zZ2-35-1-10-1 70 Sp2- E-24-2 74 $37916109 |A -13 2
Z2- 35-2-14-1 71 Sp3-E-24-2 76 537920009 |A -25 2
503611001 [Z1 -66-1-6 68 S16568000 |T -1-3 54 $37926101 |B -16-7 4
S04109001 {Z2 -35-2-5 70 S18093100 |F -26 26 537928019 |Sp1-B-26 73
506533001 | c4 -37-31 14 Z1 -4-4 66 Sp3-B-26 77
S06706001 |Z1 - 15 68 $18523001 |C4 -228 16 $37928419 [Sp1-2Z1-17 73
507333001 |F -2 26 518633109 |Z1 -43 66 $p3-21-17 77
507456000 [F -3 26 $19662001 | C4 - 227 16 $37930101 [C1 - 1-1 6
S07783001 |21 -32 66 D1 -10 20 $37931001 {C1 - 1-1-1 6
SO8030000 { Q1 - 1-26-16 42 D2 -10 22 C1 -1-2-1 6
Z1 -101 68 $19748001 |L -5 36 $37932101 fC1 -1-1-6 6
509043000 {E - 14-8 24 L -12 36 €1 -1-2-5 6
F -32 26 M -8 38 C1 -4-2 6
$09212001 |C1 -3-1 6 V1 -10-5 62 $37933001 |C1 -1-1-7 6
S10103001 | D1 - 302 20 V1 -10-12 62 1 -1-2-6 6
510105001 [D1 - 14 20 520137001 [Z1 -46 66 C1 -4-3 6
D2 -14 22 S20164009 {A -28 2 $37934001 {C1 -2 6
510162201 |F -15 26 S20878000 |L -22 36 $37935101 [C1 -4 6
$S10174000 |H -1-15 30 V1 -10-22 62 537936101 | C1 - 4-1 6
$10195001 |J -30 32 $21798001 |22 -35-1-8 70 $37937001 [c1 - 11 6
s10202101 |J  -41 32 Z2 -35-2-10 71 ¢t -19 6
$10205001 }) -45 34 523337009 [A -16 2 537938001 |c1 -12 6
510208001 |J -46 34 C1 -49 8 $37939001 [C1 -14 6
Z1 -18-1 66 c4 -215 16 c1 -22 6
510208002 |J -46 34 $23836001 |) -8 32 537940001 [C1 - 17 6
Z1 -18-2 66 $25127001 | Ga3- J-53 81 Ct1 -25 6
510208003 |) -46 34 $25456001 |V2 - 20-5-5 64 $37941001 {c1 -20 6
Z1 -18-3 66 V2 -20-7 64 $37942000 Jc1 .27 6
510209101 {) -48 34 $29019000 |P - 1-1 40 c1 -27 8
$10210201 |J -49 34 $29023000 |S - 1-1-7-1 54 537943000 {C1 -28 6
$10211001 | Ga3- J-53 81 $29997001 | Ga3- J-53 81 537944000 | C1 -29 8

83



CODE REF.NO. Page CODE REF.NO Page CODE REF.NO. Page

$37945051 [C2 - 31 10 538112001 {Q2 - 2-1 46 540641001 |22 - 35-2-15 71

c3 -3 12 538113000 | Q2 -2-1-1 46 540643001 |Z2 - 35-2-16 71

c4 -31 14 Q2 -2-4-1 46 540916001 |J -43-2 32
S37949001 | C2 -37-2 10 538114000 1 Q2 -2-2 46 541009001 | C4 -229 16

C5 -37-2 18 538115000 | Q2 - 2-2-1 46 541010001 | C4 -224 16
$37950001 |C2 -37-3 10 Q2 -2-341 45 541011001 | C4 -37-35 14

C5 -37-3 18 Q2 -2-7-1 46 $41012001 §C4 -225 16
537951101 JC2 -37-13 10 538116000 1Q1 -1-23 42 541013001 | Ga3-J-53 81

c3 -37-11 12 538117000 | Q2 -2-3 46 541014009 § D2 -33 22

C5 -37-12 18 S38118000 | Q2 -2-2-2 46 541015101 D2 - 11 22
$37968001 | D1 -9 20 538120000 | Q2 -2-5 48 54101600t §D2 - 36 22

Dz -9 22 538123000 |1 Q2 -3-1 46 541024100 §C4 -37 14
$37969001 | D1 - 111 20 538126000 1 Q2 -3-2-2 46 541025100 | C4 -37-1 14
537970050 | D1 -12 20 Q2 -3-3-2 46 541060009 §JC4 -210 16

D2 -12 22 538133000 | Q2 -2-1-2 46 $41204050 fv2 -20-5-1-1 64
537974000 | D1 -25 20 Q2 -2-3-2 46 541205001 [v2 -20-5-3 64
$37978251 |E -5 24 538134000 |[R -1 50 541206001 | V2 -20-5-4 64
$37983001 |F -6 26 538136100 |[R -2 50 541207000 | V2 -20-6 64
S37985000 |F -24 26 538143000 | Q1 - 11-1 43 541222101 |G -25-2 28
S37986000 |F -25 26 538144100 |[R -14-2 50 21 -64 68
S37987001 |F -29 26 538146000 |[R -14-3 50 Sp1-G-25 73
$37988000 |[F -30 26 538147000 |[R -14-4 50 Sp2-G-25 74
$37990409 |H -1 30 538148000 |[R -16 50 Sp3-G-25 76
537991109 |H -1-1 30 538155000 |P -1-9 40 S$41230001 JC3 -37-3 12
$37992100 |H -1-2 30 538168001 U1 -1-1-1-3 56 S41231101 | D1 -11-2 20
537993000 |H -1-3 30 538169101 U1 -1-1-1-4 56 $41235001 | C5 - 301 18
537994001 |H -1-5 30 Uz -1-2-1-2 58 541237001 |C5 - 304 18
S37995101 |H -1-6 30 $38170001 U1 -1-1-1-6 56 541238001 |D1 - 11-3 20
$37996001 |H -1-8 30 uz -1-2-14 58 S41239001 |1 - 300 20
$37997001 |H -1-11 30 $38171000 U1 -1-1-1-7 56 $41243001 |C5 -38 18
537998001 |H -1-16 30 $38172000 JU1 -1-1-1-7-1 } 56 $41284001 | C4 -220 16
538002201 |J -3 32 $38174000 JU1 -1-1-1-10 | 56 41265001 | C4 -37-19 14
538003101 |J -9 32 uz2 -1-2-1-8 58 541284201 |K - 11 36
538004002 JJ -1 32 $38177001 JU1 -1-1-1-13 | 56 S$41288001 |C4 -37-22 14
$38004003 1) -M 32 uz2 -1-2-1-11 58 $41290101 | C4 - 209 16
538004004 |J -11 32 538178101 JU1 - 1-1-2 56 $41324001 |C2 - 500-1 10
538011001 |J -34 32 U2 -1-2-2 58 C5 -500-1 18
$38012001 | -40 32 S38179101 JUT -1-1-3 56 $41325001 jC2 -500-2 10
$38015001 yJ -43-1 32 U2 -1-2-3 58 C5 -500-2 18
538016001 1) -44 34 538180000 JUT -1-1-1-18 | 56 $41326001 | C2 -500-3 10
$38024001 |K -6 36 U2 -1-2-1-16 | 58 C5 -500-3 18
$38025001 {K -7 36 538201000 { Q1 - 1-26- 42 541327001 | C2 -500-4 10
$38029000 jU2 -1-2-1-5 58 $38203000 | Q1 -1-26-5 42 C5 -500-4 18
$38030000 JU2 -1-2-1-5-1 | 58 $38205000 | Q1 - 1-26-9 42 541328001 §C2 -500 10
$38032001 [ M - 11 38 538206000 Q1 -1-26-10 42 ¢5 -500 18
538033001 |M -14 38 $38208000 | Q1 -1-26-14 42 541352001 {Sp3-C5-200 77
S38037109 |71 -1 66 $38352101 | Q1 - 20 43 541353001 | Sp3- C5-200 77
$38038009 |Z1 - 1-1 66 538353101 Q1 - 21 43 $41354001 |Sp3-C5-100 77
538039209 |21 -4 66 $38648001 |Z2 -35-1-4-2 | 70 $41355001 |Sp3-C5-100 77
538040209 |21 -4-1 66 22 -35-2-4-2 | .70 S41656001 | V2 - 20-1 64
$38041000 |21 -7 66 540417147 |21 -13 66 S41657001 V2 -20-10 64
S38044001 |Z1 -59 68 S40574109 |Z2 - 35-2 70 42017109 |v2 - 20-5-6 64
$38045109 |Z1 -19 66 540616001 | Q2 - 40-1 48 $42018109 {V2 -20-5-9 64
$38059000 JU1 -1-1-1-20 | 56 $40620000 | Q2 -1 - 48 $42227009 {A -33 2

Uz -1-2-1-18 | 58 S40621000 1 Q2 -43 48 542260000 | Q1 -1-11 42
538060000 jU2 -1-2-1-17 | 58 Q2 -46 48 543175000 | Q1 - 1-26-11 42
S38080001 [N -4 40 S40622000 {Q2 -44 48 S43176000 [Q1 -1-26-12 42
$38082001 [N -5 40 Q2 -47 48 $43177000 Q1 - 1-26-1 42
$38093000 |1Qi -1-4 42 540623000 | Q2 -49 48 543178000 P -1-2 40
$38107100 | Q1 -1-12 42 540635001 | Q2 -40 48 S43180000 | Q1 - 1-26-4 42
$38108000 | Q1 -1-13 42 540640001 |22 -35-1-5 70 543181000 | Q1 - 1-26-13 42
$38109100 | Q1 -1-14 42 22 -35-2-7 71 543184000 | Q1 - 1-26-2 42
538110000 1 Q1 -1-15 42 $40641001 | Z2 -35-1-11 70 543187000 1 Q1 - 1-26-20 42
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S43188000 [Q2 - 2-6 48 "$47595000 | Q2 - 2-4-2 46 $49507002 [Q1 -H-7
543189000 | Q1 - 1-26-19 | 42 Q2 -2-7-2 46 $49508001 81 :g 2;
343201000 Q2 -3-4 48 $47692000 1 Q1 - 1-7 42 549508002 Q1 - H-8 43
543275000 | Q1 - 1-19 42 $48578000 [P -1-14 40 549508001 |Q1 - H-9 43
$43276000 [Q1 - 1-20 42 548579000 |S - 1-1-7-3 54 $49509002 { Q1 - H-9 a4
543277000 | Q1 - 1-21 42 $48580000 | Q1 -1-26-17 | a2 $49510000 |S -1-1-8 54
543440001 | Ga2- C5-100 80 Z1 -103 68 $49582001 |B -3 4
S43441001 | Ga2- C5-200 80 $48581000 [R -6 50 549583001 |8 -4 4
543442001 | Ga2- C5-200 80 548582000 |R -6-4 50 549584000 |B - 12 4
543955001 | Ga2- C5-200 80 548583001 [R -200 52 549585001 |8 - 16 4
$43956001 | Ga2- C5-200 80 $48587000 |R -1 50 $49586000 | Q1 - 1-26-3 42
544010009 |A -39 2 548589000 |R -2 50 549587001 [B - 16-1 4
$44483001 22 -67-1-1-1 | 70 $48646001 | C2 -37-18 10 $49588001 |B - 16-2 4
544485001 {z2 -67-1-1-2 | 70 C5 -37-17 18 $49589001 {B - 16-4 4
544486001 |22 -67-1-1-6 | 70 548666001 [N -1 40 549590001 |C1 -33 8
544493001 [Z2 - 67-1-1 70 $49071000 | Q1 - 1-26-8 42 $49591001 sp1-€2-37 73
S44600001 |v2 -20-2 64 549443000 [U3 -3 60 $49592000 | C2 -37-1 10
544629001 |A -920 2 549463000 |R -6 50 C5 -37-1 18
544665000 |R -6-1 50 549464000 [R -18 50 $49593000 [B - 19 )

R -6-1 50 V1 -10-23 62 549594001 |Sp1-C2-37 73
$44665001 {R  -6-2 50 $49465000 {R -2t 50 $49595001 {C2 -37-23 10

R -62 50 549465001 |R - 21 50 €3 -37-19 12
$44665003 |R -6-3 50 549465002 |R - 21 52 C5 -37-20 18

R -6-3 50 549465003 [R -2i 52 $49596001 {Sp1-C2-37 73
$45147101 |B -2 4 549466000 |R - 30-2-2 52 549601001 |C2 -46 10
$46131001 JU3 -2 60 V2 -20-5-7-2 | 64 C5 -46 18
546132001 U3 -2-1 60 549467001 | Q1 -1 42 $49602001 |22 - 67-1 70
$46133001 JU3 - 2-1-1 60 549468001 | Q1 - 1-1 42 $49603000 |Z1 - 11 66
546134001 U3 - 2-1-2 60 $49469001 [ Q1 -1-2 42 $49604000 |21 -20 66
546135001 | U3 -2-1-6 60 $49470001 | Q1 - 1-3 42 549605001 |E -8 24
$46136000 | U3 - 2-1-7 60 549471000 |P -1-8 40 $49608001 |E -9 24
$46212001 |Ga2- C5-200 80 $49472000 | Q1 - 1-26-21 42 $49609001 |E -13 24
546213001 | Ga2- C5-200 80 549473000 | Q2 -3-2 46 549611101 |E -14 24
S46460000 {T - 1-1 54 $49474000 | Q2 - 3-2-1 46 549612101 {E  -14-1 24
546476001 |R -7 50 549475000 | Q2 -3-3 46 $49613000 |E -27 24
S46703000 S - 1-1-7-2 54 549476000 | Q2 - 3-3-1 46 $49614000 |E -28 24
$46734001 [M -12 38 549477000 | Q1 - 10 42 549615009 |v2 -20 64
$46770001 | Gat-C2-379 | 79 $49478000 | Q1 - 11 43 $49616009 |v2 -20-5 64
546771001 | Ga1-C2-37-8 | 79 549479001 |p -1 40 $49617001 |E -19 24
546773001 |Ga1-C2-37-9 | 79 549482000 |R - 30-2 52 549618000 |F -53 26
S46774001 |Ga1-C2-37-8. | 79 V2 -20-5-7 64 549619001 |v2 - 20-5-1 64
546776001 |Ga1-C2-37-9 | 79 $49484000 [P -1-6 40 549620000 |F -17 26
$46777001 [Gal-C2-37-8 | 79 S49485000 {P -1-7 40 549622000 [F -19 26
546779001 | Gal-c2-37-9 | 79 $49486000 [P - 1-11 40 549623000 |F  -34 26
S46780001 | Ga1-C2-37-8 | 79 549490001 |s - 1-1 54 $49624000 |F -35 26
$46783001 | Ga2- C5-100 80 549495000 |5 - 1-1-3 54 S49625000 |F  -36 26
$46784001 | Ga2- C5-200 80 $49496001 |5 -1-1-4 54 549626000 |E - 14-10 24
546785001 | Ga2- C5-200 80 $49497001 |5  -1-1-7 54 F -54 26
546786001 {Ga2- C5-100 80 549498000 |T -1 54 549627001 [G -3 28
$46787001 | Ga2- C5-200 80 $49499000 |T -1-2 54 $49629001 |J -1 32
S46788001 | Ga2- C5-200 80 549501001 | Q1 - H-1 - 43 $49630001 | D1 -1 20
$46789001 | Ga2- C5-100 80 549501002 | Q1 - H-1 43 D2 -1 22
546790001 | Ga2- C5-200 80 $49502001 | Q1 - H-2 43 $49631001 | D1 -2 20
$46791001 | Ga2- C5-200 80 549502002 [ Q1 - H-2 43 D2 -2 22
546792001 | Ga2-C5-100 80 549503001 {Q1 - H-3 43 549632001 D1 -3 20
$46793001 | Ga2- C5-200 80 $49503002 | Q1 -H-3 44 D2 -3 22
$46794001 | Ga2- ¢5-200 80 549504001 |Q1 -H-4 43 549635001 |D1 -4 20
$47074001 |Z1 -66-1-2 68 549504002 | Q1 - H-4 44 D2 -4 22
$47091001 {B - 16-3 4 549505001 | Q1 - H-5 43 549636001 {D1 -5 20
547176001 |21 -66-1-7 68 $49505002 {Q1 - H-5 a4 D2 -5 22
547335101 |H -5 30 $49506001 | Q1 -H-6 43 $49637001 | D1 -6 20
$47592000 | Q2 -2-4 a6 $49506002 | Q1 -H-6 44 D2 -6 22
$47594000 | Q2 - 2.7 46 $49507001 J Q1 - H-7 43 $49638001 |D1 -7 20
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$49638001 |D2 -7 22 S49695001 |Sp1-C2-37-8 | 73 [ S51084001 |Sp2-Ca-100 75 |
$49639001 jD1 - 15 20 $49696001 |Sp1-C2-100 73 Sp2- C4-100 75

D2 - 15 22 Sp1-€2-100 73 $51088001 [C3 -46 12
S49640101 | D1 -17 20 549697001 |Sp1- C2-100 73 $51095001 |Sp1-C2-37 73

D2 -17 22 Sp1-C2-100 73 $51282001 |22 -35-1-3 70
$49641001 | D1 - 19 20 549698001 [Sp1-C2-100 73 22 -35-2-3 70

D2 - 19 22 Sp1-€2-100 73 $51283001 |Z2 - 35-1-1 70
$49642001 | D1 - 21 20 549699001 | Ga1-C2-100 78 22 -35-2-1 70

D2 - 21 22 $49700001 |sp1-c2-100 73 $51445001 | C5 - 31 18
549643001 | D1 -23 20 Sp1-C2-100 73 $51446001 |C5 -37 18

D2 -23 22 $49934009 |R - 30 52 $51449001 | Ga3- J-53 81
$49644001 |J -16 32 $49939001 | Q1 - 1-26 42 $51457009 A -17-2 2
549645001 {J - 10 32 $49942001 [Gat- C2-100 78 S51458009 |A - 17-2-1 2
$49646001 |J -22 32 $49943001 [Gal- €2-100 78 S51848001 |Sp2-€3-37 75
$49647001 |1 -22-1 32 549944001 | Ga1-C2-100 78 $51849001 |C3 -37-1 12
$49648001 |J -26 32 549945001 | Ga1-C2-100 78 $51851001 |Sp2-C3-37 75
S49649001 |J - 26-1 32 549946001 | Gal-C2-100 78 $51852001 |Sp2-C3-100 75
549650001 |J -29 32 $49947000 |v2 -20-14 64 Sp2-C3-100 75
$49651001 |J -35 32 549948001 | Gal-C2-100 78 $51853001 |Sp2- C3-100 75
$49652101 fK -1 36 5499490071 | Gal-C2-100 78 Sp2-€3-100 75
549653001 |M -5 38 549955001 |C2 -43 10 S51859001 |G -5 28
549654001 |M - 5-1 38 C3 -43 12 $52090000 |S - 1-1-1 54
$49655001 |M -5-4 38 C4 -43 14 $52091000 |S -1-1-2 54
$49656001 |M -6 38 549956001 |v1 -10 62 $52097001 |22 -67-2-1-2 | 71
$49657001 | M -7 38 549957000 |F -18 26 §52098001 [C4 -232 16
549659001 |L -1 36 F -46 26 $52230001 |E -29 24

V1 -10-1 62 549958000 |F - 47 26 $53113001 |C1 -1-2 6
549660001 |L -3 36 549953001 [F -14 26 $53114001 | C1 -1-2-2 6

V1 -10-3 62 $49960009 |A -17-1 2 $53115000 | C5 - 307 18
$49661001 |L -7 36 $49961009 A -17-111 2 S53116000 |C5 - 308 18

V1 -10-7 62 $49962000 |A -17-1-2 2 560400000 |Z1 -902 68
549662001 |L -17 36 A -17-2-2 2 560711001 |Z1 -903 68

V1 -10-17 62 549963000 |R - 14-1-2 50 UA4817000 [ Q1 - 10-1 42
549663001 |L -13 36 549970001 | Ga1-C2-100 79 Z1 -901 68

V1 -10-13 62 549971001 | Ga1-C2-100 79 UD2390001 { U3 -2-1-8 60
549664000 fL -20 36 549972001 |Ga1-C2-100 79 UL0D25000 |S - 1-1-7-6 54

V1 -10-20 62 $49973001 | Gal- C2-100 79 132744000 [P -1-12 40
549665001 {M -1 38 549974001 | Gatl- C2-100 79 U34870001 |5 - 1-1-7-4 54
549666001 {M - 1-1 38 $49975001 |Gal- C2-100 79 XA2220050 |§ - 1-1-10 54
$49667001 {U1 -1-1 56 $49976000 | Ga1- C2 80 0A4301005 |P -1-13 40
549668001 {U1 - 1-1-1 56 $49977000 | Gal-C2 80 Q1 -1-26-18 | 42
549669000 {U1 - 1-1-1-1 56 $49978000 | Ga1l-C2 80 0A4400605 | Q2 - 42 48

U2 -1-2-1-1 58 549979100 |[R - 14-1 50 0A4400805 |S -1-1-6 54
$49672001 U1 - 1-1-1-2 56 549980001 | Ga3-J-53 81 0A5400806 | Q1 - 1-9 42
$49673000 U1 - 1-1-1-11 | 56 5p1-J-53 72 0A5401006 |R -5 50

U2 -1-2-1-9 58 5p2-J-53 74 R -11 50
$49674001 U1 -1-1-1-12 | 56 Sp3-J-53 76 0A5401206 ] Q1 -1-5 42

U2 -1-2-1-10 | 58 549981000 |E -14-9 24 Q1 -1-10 42
$49675001 | U2 -1-2 58 $49982000 |[F -12 26 0A5401606 | Q2 - 50 48
$49676001 |U2 - 1-2-1 58 549983000 |F -20 26 0A5403006 | Q1 -1-8 42
549677001 |21 -66 68 549984000 |F -21 26 004400603 JU1 - 1-1-1-5 56
$49678001 | Z1 - 66-1 68 549985000 |F -48 26 U2 -1-2-1-3 58
549679001 | Z1 - 66-1-1 68 $49986000 |F -49 26 008400604 Q1 - 1-22 42
$49681009 A -22-2 2 $49987000 |F -50 26 V2 -20-5-10 | 64
$49683001 | C1 -35 8 549991000 |Z1 -1-2 66 V2 -20-5-12 | 64
$49684001 |5 -1 54 549992000 |F -1 26 011679312 [A -201 2
$49685000 |E - 14-11 24 549993100 |R - 14-1-1 50 014060632 |22 -35-2-16-1| 71
$49686001 |B - 10 4 549994001 |4 -38 32 014679320 |H -1-7 30
S49688001 |B -1 4 549995001 |F -5t 26 014680622 |E -3 24
549689001 |B -16-6 4 $49999101 |A -200 2 G -28 28
$49694001 |spi-¢2-379 | 73 $50000001 |Z2 -67-2 71 H -19 30

Sp1-C2-37-9 | 73 550645000 |P - 1-10 40 l .82 32
549695001 {Sp1-€2-37-8 | 73 $51084001 | €4 - 100 14 C4 -205 14
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014710522 [k -14 36 018501022 JC2 - 5005 10 025680132 [N -7
014760622 |E -7 24 C5 -500-5 18 025680232 |F -8 gg
E -10 24 018501036 | D1 - 301 20 H -1-27 30
E -15 24 U1t - 1-1-7 56 H -4 30
] -33 32 Uz -1-2-7 58 C5 -44 18
K -5 36 018501422 [E -20 24 025710132 | c4 -37-24 14
C1 -1-1-8 6 D1 -26 20 C4 -37-34 14
Cl -1-2-7 6 D2 -26 22 025710232 | C4 -37-10 14
C1 -4-4 6 018680522 | C5 -43 18 C4 -37-16 14
Cl1 -6 6 018681022 | -12 32 c4 -213 16
Ci -10 6 021060106 | Q2 -6 48 c4 -231 16
C1 -13 6 21 -4 66 025770232 |[E -32 24
c1 -2 6 Z1 -56 68 K -3 36
Cl -30 8 021060306 {C4 -223 16 026050136 {22 -35-1-11-5 | 70
C2 -37-7 10 021300206 {U3 -2-1-10 60 Z2 -35.2-15.5 | 71
C2 -37-24 10 021400102 | C4 -37-13 14 028040246 [D1 - 41 20
C3 -37-6 12 021400106 { Q2 -52 48 D2 -4 22
C3 -37-20 12 021400206 | Q1 - 1-6 42 Ui - 1-1-11 56
C5 -37-7 18 021500106 {Z2 -35-1-8-3 | 70 Uz -1-2-11 58
C5 -37-21 18 Z2 -35-1-11-1 | 70 028050242 | C2 -500-6 10
D1 -13 20 Z2 -35-2-10-3 | 71 C5 -500-6 18
D2 -13 22 Z2 -35-2-15-1 ] 71 028050246 U1 -1-1-8 56
D2 -38 22 Z2 -35-2-16-2 | 71 Uz -1-2-8 58
21 -10 66 021660102 |Z2 -67-1-1-4 | 70 Z2 -35-1-8-2 | 70
014770622 |B -14 4 Z2 -67-2-1-5 | 71 Z2 -35-2-10-2 ] 71
E -13-1 24 021670102 L -10 36 028060246 |Q2 -7 48
J -2 32 V1 -10-10 62 Z1 -40 66
J -23 32 021670202 [Vv2 -20-4 64 028080240 | U3 -2-4-7 60
C3 -37-9 12 021680202 {H -1-24 30 028080242 |Z1 -66-4 68
C5 -302 18 C4 -37-7 14 028080246 | U1 - 1-1-5 56
014780622 {B -5 4 021710212 | C4 -37-18 14 Uz -1-2-5 58
B -17 4 025030232 |22 -67-1-1-5 | 70 028350242 | -22-6 32
017082206 | U3 -2-4-5 60 025030236 [U3 -2-1-9 60 L -15 36
017680512 |z1 -912 68 025040232 {z1 -48 66 M -56 38
Gal-C2 79 025040236 | D1 -40 20 V1 -10-15 62
017761212 {C4 -42 14 D2 -40 22 028680242 |F -9 26
017761412 |C2 - 42 10 Q2 -51 48 032422003 |21 -44 66
C3 -42 12 U1 -1-1-1-16 | 56 Z1 -60 68
Cc5 -42 18 Ut -1-1-12 56 032422505 |z1 -61 68
017781412 |C4 - 206 14 Uz -1-2-1-14 | s8 032461606 |Z1 -58 68
017821813 | D2 -39 22 Uz -1-2-12 58 037301215 [Z1 -4-3 66
018061022 |C4 -37-33 14 025050232 |R  -202 52 047401442 |[L -6 36
018061436 | Q2 -4 48 C2 -500-7 10 Vi -10-6 62
018061622 | D2 -34 22 C5 -500-7 18 048030342 {K -12 36
018062036 |Ca - 221 16 025050236 fU1 -1-1-9 56 048040342 [k -4 36
018081222 |Zz1 -66-2 68 uz -1-2-9 58 L -19 36
018082032 |z1 -66-1-5 68 025060232 [C2 - 41 10 M -15 38
018082536 [U1 -1-1-4 56 Cc3 -41 12 c4 -37-17 14
uz -1-2-4 58 c4 -37-32 14 V1 -10-19 62
018400632 | V2 -20-8 64 ca - 41 14 048050342 |H -1-10 30
018400822 | C2 -47 10 D2 -35 22 C2 -37-6 10
Cc3 -47 12 025060236 | Q2 -5 48 C5 -37-6 18
C5 -47 18 025060336 |21 -39 66 048050346 | U1 -1-1-1-14 | 56
018400836 | D1 - 18 20 21 -57 68 U2 -1-2-1-12 | s8
D2 -18 22 025080232 {z1 -66-3 68 048060342 |J -32 32
018401222 [R -3 50 025080236 | U1 - 1-1-6 56 K -9 36
018401236 JU1 - 1-1-10 56 U2 -1-2-6 58 C1 -15 6
uz -1-2-10 58 us -2-1-4 &0 c1 -23 6
018401622 | ¢4 -37-9 14 U3 -2-4-8 60 048070342 |E -18 24
018500822 |¢2 -37-15 10 025350132 |K -17 36 l] -19 32
C3 -37-8 12 025350332 L -16 36 048100142 |H -1-4 30
C3 -37-13 12 V1 -10-16 62 048150142 [B -9 4
C5 -37-14 18 025660132 {72 -67-2-1-4 | 71 D2 -28 22 |
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048180142 |C1 -8 6 062671016 [ Z2 -67-1-2 70 100666002 { U3 -2-2 &0
048200142 | D1 - 303 20 iz -67-2-2 71 100887001 |21 -30 66
048280242 [Z1 -66-1-4 68 062671212 |C3 -37-1-3 12 101268002 U3 - 2-1-5 60
052400606 | U1 - 1-1-1-15 56 062680512 |H -1-18 30 101572101 |21 -28 66

uz2 -1-2-1-13 58 062680612 A -26 2 101706001 {E - 6-1 24
052400806 R -17 50 F -7 26 Ct -3-2 6
uz -2-1-11 60 F-31 26 102630001 |B -18 4
060300512 |C1 -34 8 H -3 30 102707001 |M -20 38
060501016 JR -15 50 C1 -36 8 103810002 JE -31 24
D1 -22 20 c4 -218 16 104449009 [A - 11 2
D2 -22 22 D1 -16 20 V2 -20-17 64
060670512 [F -16 26 D2 -16 22 104450109 A -4 2
060670612 |G -4 28 062680812 [B - 16-8 4 A -10 2
G -6 28 M -9 38 104525001 |Sp1-G-14 72
R -20 50 V2 -20-12 64 Sp2-G-14 74
R -33 52 062681012 |C1 -18 6 S5p3-G-14 76.
V1 -10-25 62 Ct -26 6 104567001 fF -22 26
V2 -20-15 64 062681212 |H -2 30 104821009 [A -30 2
060670812 A -18 2 C4 -37-25 14 105073001 {21 -8 66
060680712 | D1 -24 20 062681412 [N -6 40 105234003 | D2 - 32 22
D2 -24 22 062710612 |G -2 28 105812003 {J -15 32
060681212 |} -5 32 062710812 L -2 36 106129001 |14 -22-5 32
D1 -20 20 R -31 52 106122002 |M -5-5 38
D2 -20 22 ¢4 -211 16 106629002 |A -14 2
061350616 | V2 - 20-11 64 C4 -230 16 107038003 jC2 -37-12 10
061660806 | Z2 -67-1-1-3 | 70 V1 -10-2 62 Cs -37-1 18
062300612 |R - 204 52 062711012 | C4 - 212 16 107093002 {A -15 2
V2 -20-5-2 64 062761012 JC4 -37-20 14 107149001 |F -5 26
062300806 |[R -8 50 070638800 |21 -66-1-3 68 F -13 26
R -9 50 070688850 [C1 -16 6 107321003 |L -4 36
5 -1-2 54 C1 -24 6 V1 -10-4 62
062300812 R -206 52 071039750 | C2 -48 10 107415009 |5p1-B-26 73
062301205 jU2 -1-2-1-6 58 C3 -48 12 5p3-B-26 77
062302506 |U1 -1-1-1-8 56 C5 -48 18 107415014 }Sp1-B-26 73
062351216 |M -19 38 071047650 | C2 -40 10 Sp2-B-26 75
062400806 |N -2 40 C3 -40 12 S5p3-B-26 77
062401006 |Z1 -3 66 c4 -40 14 107415409 |Sp1-2Z1-17 73
062501212 |R -201 52 C5 -300 18 Sp3-21-17 77
062501406 | Z2 -35-1-11-2 ] 70 072630260 |B -7 4 107415414 |Sp1-21-17 73
Z2 -35-1-11-41 70 081003670 |E -12 24 Sp2-21-17 75
Z2 -35-2-15-2 ] 71 E -17 24 S5p3-21-17 77
Z2 -35-2-15-4 | 71 087310815 |S -1-1-5 54 107606001 |5p1-G-14 72
062503506 |Z2 -35-1-11-3 ] 70 087311015 |S -1-1-9 54 Sp3-G-14 76
Z2 -35-2-15-3| 091170009 |P -1-5 40 107744001 {D2 -30 22
Z2 -35-2-16-3 | 71 093650008 [P -1-3 40 107779001 121 -29 €6
062660412 |E -14-3 24 093650032 [P -1-4 40 107780001 121 -31 66
062660712 |E - 14-7 24 100022004 |H -1-26 30 108802001 jC1 -1-1-5 6
Z2 -67-2-1-3 71 100022005 |J -25 32 1 -1-2-4 6
062670412 |G -3 28 b -26-3 32 109239002 [A -24 2
062670512 |F -28 26 M -1-3 38 109714000 }Z1 -5 66
F -39 25 M -4 38 Z1 -12 66
F -52 26 100032004 |1 - 51 34 Z1 -2 66
K -16 36 100090004 |E -2 24 109763002 |M - 16 38
R -13 50 100136001 |G -20 28 110161004 {J -37 32
C5 -305 18 H -1-20 30 110233001 |J -36 32
Z2 -67-11-7 | 70 100197002 | C5 - 41 18 110251001 JL -9 36
062670612 |G -24 28 100242003 |B -20 4 V1 -10-9 62
R -24 52 100250001 |B - 13 4 110367001 |1 -31 32
062670812 |[L -2 36 100281001 | D1 -8 20 111140002 11 -50 34
V1 -10-21 62 D2 -8 22 114294001 |G -9 28
062671012 |L -14 36 100360003 ) -54 34 114483002 | Z1 -22 66
C2 -37-22 10 100402004 |G -17 28 114486002 |Z1 -6 66
V1 -10-14 62 100645003 | V2 -20-9 64 115007001 j V2 -20-5-13 64
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115147001 {C4 - 201 14 142443001 |21 -36 66 150206002 (D2 - 27 22
115186001 |G - 19 28 142656001 U3 -2-5 60 22 -35-1-4-1 | 70
115188001 |G - 21 28 142721001 [Zz1 -33 66 22 -352--1 | 70
116629001 {K - 10 36 142990001 |22 -35-1-10-3 | 70 150551000 {G - 11 28

C2 -37-5 10 72 -35-2-14-3] 71 150553001 | ¢4 -37-2 14
C5 -37-5 18 142997001 |22 -35-2-6 71 150556001 [C4 - 208 16
116662003 |21 -45 66 143882001 (21 -9 66 150592000 |A -29 2
116694001 JU3 - 2-4-6 60 144105000 |H -1-23 30 151602002 |C1 - 1-1-3 6
116920001 |8 -8 4 144110001 |H -1-21 30 Cl -1-2-3 6
116922001 |G - 12 28 144226001 [z1 - 51 68 152240101 [B -22 4
117143001 {C4 -37-27 14 144458001 |8 -23 4 152242001 |B - 24 4
117150001 |R -23 52 144588001 [Sp1-G-10 72 152243001 |B  -25 4
117934009 |A -6 2 $p3-G-10 76 152245101 |E -4 24
A -17-1-3 2 144712001 |B - 2-1 4 152678101 {E - 11 24
A -17-2-3 2 145318001 [C2 -32 10 E -16 24
Z1 -2 66 C3 -32 12 152682101 |Sp1- E-21 72
117936001 U1 -1-1-1-17 | 56 c4 -32 14 Sp2- E-21 74
U2 -1-2-1-15 | 58 c5 -32 18 Sp3- E-21 76
118064001 121 -34 66 145446001 {G - 16 28 152683001 [E - 14-4 24
118244001 [ c4 -37-28 14 G -22 28 152684101 |E - 14-5 24
118247001 |C4 -37-11 14 H -1-22 30 152685903 |Sp1-E-22 72
C4 -37-26 14 145465001 |B - 16-5 4 Sp2- E-22 74
118248001 [c4 -37-21 14 145475101 [M -17 38 Sp3- E-22 76
118249001 |C4 -37-29 | 12 145478101 [M -2 38 152686101 |Sp1-E-21 72
Sp2-C4-37-29 | 75 C2 -37-17 10 Sp3- E-21 76
118250001 |C4 -37-30 14 €3 -37-15 12 152687902 |Sp1-E-22 72
Sp2-C4-37-30 | 75 C5 -37-16 18 Sp3- E-22 76
118252001 {C4 -37-23 14 145480101 |A -23 2 152690301 |Sp1- E-24 72
118256001 | C4 -37-4 14 145519001 |Sp1-G-10 72 Sp3-E-24 76
118257001 |C4 -37-5 14 Sp2-G-10 74 152756001 |C1 -9 6
118258001 [C4 -37-3 14 Sp3-G-10 76 152759001 fC2 -5 10
118259001 {C4 -37-6 14 145547001 |F -27 26 C3 -5 12
118735002 | C4 - 207 16 145992001 |K -8 36 c4 -5 14
C4 -222 16 146255000 |z1 -37 66 C5 -5 18
118837001 |z1 -27 66 Z1 -53 68 152760051 |c1 -7 6
119707003 | U3 - 2-4-3 60 146256001 {Z1 -36 66 152769101 |¢2 -38 10
a4 | B | foasssanr [ B0 [ 8 g% |
120448001 Ez -;513 32 c5 -37-13 18 152771000 | C2 -38-1 10
120990001 |H -1-14 30 146994001 | C4 -202 14 €3 -38-1 12
121007001 |J -42 32 147777000 |B - 16-9 4 C4 -38-1 14
122991001 jZ1 - 14 66 148738000 |F -4 26 152772001 |C2 -39 10
123006001 |B - 15 4 F -40 26 €3 -39 }i
123882001 |E -30 24 F =41 26 C4 -39
C4 -37-36 14 148813001 |J -22-4 32 152773000 fC2 -38-2 10
133188001 {U3 - 2-4-2 60 148847001 |1 -13 32 C3 -38-2 12
133740006 |21 -38 66 148904001 | U3 -2-1-3 60 C4 -38-2 14
Z1 -55 68 149287000 [R - 32 52 152777001 | Ga1-c2-37-8 | 78
138444001 |Z1 -47 66 V2 -20-16 64 Sp1-C2-37-8 73
138843001 |Z2 -35-2-12 71 149809000 | Q2 - 45 48 sp1-c2-378 | 7
140392009 |A -5 2 Q2 -48 48 152778001 |Ga1-¢2-379 | 78
A -7 2 150173003 {72 - 35-1-7 70 Sp1-C2-37-9 73
140407001 {C4 -226 16 72 -35.2-9 71 Sp1-C2-37-9 73
140407002 | C3 -37-7 12 150174000 |Z2 -35-1-4-3 | 70 152779001 |Ga1-C2-37-8 | 78
C3 -37-12 12 22 -35-1-5-1 | 70 Sp1-C2-37-8 73
140726000 |B -6 4 Z2 -35-2-7-1 | 7% Sp1-C2-37-8 73
141331001 | C2 -38-3 10 150179002 |22 -35-1-8-1 | 70 152780001 | Ga1-C2-37-9 | 78
C3 -38-3 12 72 -35-2-10-1 | 71 Sp1-C2-37-9 73
Cc4 -38-3 14 150182000 [Z2 -35-1-2 70 Spl1-C2-37-9 73
141492001 {J -26-2 32 Z2 -35-2-2 70 152781001 | Gat1-c2-37-8 | 78
M -1-2 38 150183000 |Z2 -35-1-10-2 [ 70 152782001 [Gal1-C2-37-9 | 78
141590001 |H - 1-25 30 Z2 -35-2-14-2 | 71 152783001 |C2 -37-10 10
141786001 |E -1 24 150185009 |72 -35-2-11 71 c5 -37-9 18




CODE REF.NO.  |Page CODE REF.NO. |Page CODE REF.NO Page
152784001 | C2 -37-11 10 154339001 | Sp1- E-24-1 72 183493001 |C1 -3 6
C5 -37-10 18 Sp2- E-24-1 74 200190001 U3 -2-3 60
152788000 | C2 -37-19 10 Sp3- E-24-1 76 Z1 -42 66
€3 -37-17 12 154340001 |Sp1-E-24-1 72 Z1 -62 68
C5 -37-18 18 $p3- E-24-1 76 218859001 |R - 25 52
152822101 |K -2 36 154341001 [Sp1- E-24-2 72 Q2 -2-1-5 46
152823001 |K - 11 36 Sp1-E-24-2 72 Q2 - 2-2-5 46
152827009 |k -13 36 Sp2- E-24-2 74 Q2 - 2-3-5 46
c4 -214 16 Sp3- E-24-2 76 Q2 - 2-4-5 46
152842059 |A - 22-1 2 Sp3- E-24-2 76 Q2 - 2-7-5 46
152869001 {G -1 28 154342001 |Sp1-E-24-3 72 224514001 | Q2 -2-1-4 46
152872001 |G -8 28 Sp3- E-24-3 76 Q2 - 2-2-4 46
152881001 |G -27 28 154413001 |C3 -37-2 12 Q2 -2-3-4 46
152883000 |G - 29 28 154415001 [C3 -37-4 12 Q2 -2-4-4 46
152884001 |G -30 28 154416101 |Sp2-C3-37-10 | 75 Q2 -2-7-4 46
152889001 |G -23 28 Sp2-C3-37-10 | 75 228475000 |F  -44 26
152890001 |G - 25-1 28 154417101 }sp2-C3-37-10 | 75 J .55 34
Spt-G-25 73 $p2-C3-37-10 | 75 R -22 52
$p3- G-25 76 154467001 | Z1 - 4-2 66 C4 -216 16
152891101 |G -26 28 154527001 |Sp1-C2-37-9 | 73 Q1 -12 43
152948001 |F -33 26 Sp1-C2-379 | 73 Ut -1-1-1-9 | s6
152956001 |F  -42 26 154528001 {H -1-12 30 u2 -1-2-1-7 | s8
152969001 |F -38 26 154596000 |1 - 21 32 231071001 |} -17 32
R -12 50 154599000 |J -6 32 232384001 [Q1 - 1-26-7 42
153035000 | C2 -45 10 154702101 |21 -23 66 402887001 |E -14-6 . 24
C3 -45 12 155559001 |L - 18 36 525664000 | ca - 217 16
C4 -45 14 V1 -10-18 62 552907000 |R -4 50
C5 -45 18 155562101 | C4 -37-8 14 R -10 50
153041001 [CT - 1-1-2 6 155567001 |4 -200 14
153057101 |C2 -44 10 155576001 |C4 -37-14 14
C3 -44 12 155577001 | C4 - 37-15 14
C4 -44 14 155578000 [B -21 4
153112001 |v2 -20-3 64 155994000 | Gal- C2 80
153201001 | Ga1-c2-37-8 | 78 156006001 |C5 -37-8 18
Gal-C2-37-8 | 78 Z1 -911 68
153202001 | Ga1-¢2-37-9 | 78 Gat-C2 79
Gal-C2-37-9 | 78 156084001 | Ga2-C5-100 | 80
153203001 |Gal-Cc2-37-8 | 78 156087001 | Ga2-C5-100 | 80
153204001 |Ga1-C2-37.9 | 78 156112003 |22 -35-1-6 70
153242000 | Q1 -1-26-15 | 42 72 -35-2-8 71
Z1 -102 68 156170001 |C4 -37-12 14
153383001 | C5 -39 18 156206001 [K - 15 36
153384001 | C5 -40 18 V2 -20-13 64
153391001 | C5 -303 18 156495101 |C2 -37-21 10
153484001 | D2 - 31 22 157968001 |H -1-17 30
153567000 | c2 -37-20 10 159224001 |G -7 28
C3 -37-18 12 159565000 |F -23 26
C5 -37-19 18 159574101 {H -1-19 30
153569001 |C3 -37-16 12 159610201 | Sp1-E-24 72
153570001 fC2 -37-16 10 Sp2- E-24 74
¢5 -37-15 18 Sp3- E-24 76
153596001 [J -20 32 159612001 |Sp1-E-24-3 72
153597001 |J -22-2 32 Sp2- E-24-3 74
M -5-2 38 Sp3- E-24-3 76
153608101 |Sp1-C2-37-8 | 73 159613051 |Sp1-E-25 72
Sp1-C2-37-8 | 73 Sp2-E-25 74
153827001 | c4 - 204 14 Sp3-E-25 76
153828001 | D2 - 29 22 159805001 |G -15 28
153834001 |ca - 203 14 159825100 [C3 =37-1-1 12
153838001 | D2 -37 22 159827001 | €3 -37-1-2 12
153924001 |F - 45 26 159828001 |C3 -37-14 12
C1 -1-1-4 6 159905001 {J -14 32
153944001 f€3 -37-5 12 181995001 |E -6 24
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